CETRGIT DI1ESEL

CEIG

44
4A
18
18
4A
18

iB

iB
8

44

5.4010 -

NPN

5146844
5146845
5188243
5346773
5147710
5162837

5118011
5119014
5106199
186625
186629
179824
186648
103320

54015 -

51228790
£122868
5122869

5123279 +

54025 .

5126868
5164294
179839
186619
186282
103321

5.4080 -

1B661S
186612
179848
103341
103321

5.4000A  FAN

BLADE, FAN

BLADE, CUSTOMER FURNISHED . . ...........
BLADE, 1776 BLADE, SUCTION . ............
BLADE, 1776 BLADE, BLOWER . .............
BLADE, 187.6 BLADE, SUCTION .............
BLADE, 1875 BLADE, SUCTION .............
BLADE, 187-6 BLADE, BLOWER ., ... .........
BLADE, 22°-5 BLADE, RH. SUCTION, LM,
BLOWER ... .. i
BLADE, 22°-8 BLADE, SUCTION . ............
BLADE, 22°-5 BLADE, BLOWER . .............
BLADE, 22"-5 BLADE, BLOWER .. ., ... .. e
BOLY, 5/187-18X7/8" 128001} ... ... ...,
BOLT, 5/16"-18X17 {12.800%) ..............
BOLT, 5/16"18X1 3/4° {12800Y) ... ... ... ..
BOLT, 3/167-18X1 7/8" {12.800%) .. .........
LOCKWASHER, B/16" {12.8200} ............

PULLEY & HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING TG NEW
TYPES REQUIRED TO REPLACE 5126241
& 51268242 INCLUDE {TEMS THAT MAY
DIFFER IN 5.4010.

PULLEY ASSY. IPAGE AYY ... ... ... ......
PULLEY ABSY. (PAGE AY) ... ... . ... ...
PULLEY ASSY. (PAGEAY) ... ....... ... ...
FULLEY ASEY. {PAGE 81}
+ OBSQLETE

SUPPORT. FAN MOUNTING

SUPPORT ... .. .. i,
SPACER, 7/8" X 13/32 X 1/8™ {7,188 1)
BOLY, 3/8"16X1" {12.800%Y) ... ............
BOLT, 3/87-16X1 /8 {(1280G0%) ... ... ... ..
SPACER, 13/32° X 7/8" X 1/8° {71581}
LOCKWASHER, 3/8° {12,9200)

BRACKET, FAN SHAFT

BOLT, 3/8"-16X1 1/8" 12,9001}
BOLT, 3/787-16X1 3/8° {12.9001}
BOLT, 3/8"-16X2 1/47 {12,90C1}
WASHER, 3/8% (12.8190) .. ... ... ......
LOCKWASHER, 3/8° (12.9200)

APRIL, 1881 PAGE
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AR
AR

MPC
TYPES
2 2
gij218
0i8]2
k|

1

1
1
4

414
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T
3
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21212
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4{1444
31313
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53 M#?C ENGINES DPETRQOIIT DiIESEL
5.4000A FAN

..................... TYPES ... ..o

PART 2 2 2 2
RGO NUMBER L. L NAME AND DESCRIPTION ... ...... Ti2:7 7 8128 8912
317 7 7{0:8 a8 8
1 1

5.4180 - CAP AND SPACER, FAN HUB

5125022 CAP & SPACER ASSY, iNCLUDES CAPY .. .. .. 1911
5125021 CAP s 111

NQV., 18732 BRGE 2 OF  5.400GA
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. FiG .. NUMBER

4A
4A,
4A
i8
18

4A
44
4A
4A
44

4A

&

MPC

PART

5.401¢

NPN

5128457
5146844
5146845
51486773
5162837

5124701
1866256
186629
179824
103320

ENGINES
5.4000A FAN

.......... NAME AND DESCRIPTION ... ... ..

- BLADRE. FAN

BLADE, CUSTOMER FURNISHED . .. ...... .. ..
BLADE, 1476 BLADE, BLOWER ... . ... ..... ..
BLADE, 1778 BLADE, SUCTION . ............
BLADE, 178 BLADE BLOWER ., .. ... ......,
BLADE, 1876 BLADE, SUCTION . ............
BLADE, 22°.5 BLADE, RH. SUCTION, L.H.
BLOWER .. ... .. ... . o i,
BLADE, 24-6 BLADE, SUCTION .. ...........
B0OLT, 5/16"-1BX7/87 {12.8001) ... .........
BOLY, 87187 18X1" (12.800%) ... ... ... ... ..
BOLY, 57187-18X1 374" (128001 .. ... . ... ..
LOCKWASHER, 5/16" {12,8200} ....... .. ...

5.4015 . PULLEY & HUB ASSY., FAN

5122868
5122869
51233386
5125118
S126242
5126502
5126241

5.4025

5126868
8921343
5164294
175839
186619
174848
1862582
9408914
450517
103321

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING TO NEW
TYPES REQUHRED TO REFLACE 6126241
& 5126242 INCLUDE ITEMS THAT MAY
DIFFER IN 54010,

PULLEY ASSY. [PAGE AT ........ ...... ....
PULLEY ASSY. (PAGE AT} ..................
+ PULLEY ASSY (PAGE B} . _........ . ......
+ PULLEY ASSY. {PAGE BT} .. ... ... ... .. ....
#PULLEY ASSY. (PAGE AY} ... ... ... ... ...,
PULLEY ASSY. PAGE AYYy . ... ... ... ... ..
& PULLEY ASSY {PAGE ALY ... ... .. ... ...
+ OBSOLETE
# NOT SERVICED, COMVERT TYPE 322
T 874,
& NOT SERVICED, CONVERT TYPE 332
TG 875,

- SUPPORYT. FAN MOUNTING

SUPPORT
SUPPORT ..ot
SPACER, 7/8" X 13/32° X 1/8" {T.1581) .. .
BOLT, 3/8*-18X17{12.8001) . ... ... .......
BOLT, 3/8°-16X1 1/8" (12.9001)
BOLY, 3/87-16X2 1/4" {12.80C1}
BOLT, 3/8°-18X3 1/4" {12.8001)
BOLT. 3/8"-16X4 1/4" {12.8001)
BOLT. 3/8"-16X4 3/4" (12.3001)
LOCKWASHER. 3/8" {12.3200)

APRIL, 1981 PAGE
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DETROI!T DIESEL

TYPES
3
213
212

8
111
4

4
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1
1
2
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2
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53 MPC ENGINES DETRO:T DIESEL
5.4000A  FAN

..................... TYPES . i
PART 2 3 3 3 3
HG L O NUMBER L. NAME AND DESCRIPTION . ........ 9{2/0]3]0!312|313;3;:2
2igis;01811{2{121013;12
3 Q 8 1
5.4090 . BRACKET, FAN SHAFT
1868619 BOLY. 3/8716X7 1/8° (128000 ... ... ..., 2i2p2
1886812 BOLY, 3/8"16X1 3/8" (128000 ............ 313 3:4131371374
179848 BOLT, 3/8°-16X2 1/47 {12,900 . ........... 1P1]
103341 WASHER, 3/87{128190) .. ... .. .......... AR[AR| ART AR| AR1 ART AR AR} AR
103321 LOUKWASHER, 3/8" {12.9200). . ......... ... ARJAR; AR| ARLART AR AR] AR| AR| AR
54180 - CAP AND SPACER, FAN HUB
48.C 5128022 CAP & SPACER ASSY. 4NCLUDES CAPY .. .. ... Tt
48 5125021 7 T i1 H
NOV., 1878 PAGE 4 OF 5.4000A
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DETROIT DIESEL

PART

PG L NUMBER

1B
aA
44
1B
18
aA
44
4A
4A
4A
4A

A
44
4A
48

5.4000A EAN

54010 - BLADE, FAN

NPN
5148773
5147730
5145212
5162837
5106199
5126795
512470%
186625
186629
179824
103320

BLADE {CUSTOMER FURNISHED) ... ...
BLADE, 1875 BLADE, SUCTION . ... . ..
BLADE, 18°-8 BLADE, BLOWER ., .. ...
BLADE, 2076 BLADE, BLOWER ., . ... ...
BLADE, 227-5 BLADE, SUCTION (... ...
BLADE, 227-5 BLADE, BLOWER . ... .. ..
BLADE, 24”-8 BLADE, SUCTICN ... .. ..
BLADE, 24".86 BLADE, SUCTION ... ....
BOLT, 6/167-18X7/8" (128001} .. ...
BOLT. 5/167-18X4" 12,8000} ... ...
BOLT, B/16"°-18X1 374" (12,9004 ... .,
LOCKWASHER, B/167 {12.9200} ......

5.40%5 - PULLEY & HUB ASSY, FAN

5122870
51268242
5162786
5122868
§126241
5122869

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING 70 NEW
TYPES REQUIRED TO REPLACE 5126241
& 5128242 INCLUDE iTEMS THAT MAY
DIEFER IN 54010,

PULLEY ASSY IPAGEAY) ... ... .....

F#PULLEY ASSY [PAGE AY) ... ...... ...
% PULLEY ASSY. (PAGECYH) . ..., ... ..

PULLEY ASSY (PAGE A1} . ... .. .. ...
* PULLEY ASBY. (PAGE AT} ... .. ... ..

PULLEY ASSY. (PAGE AT} .. ... .. .. ...

# NOT SERVICED, CONVERT TYPE 339
TG 863,

* NOT SERVICED, USE 5103612 HUB
ASSY. FLUS 5145773 FAN BLADE
AND 2-179824 BOLTS.

% OBSOLETE

5.4025 - SUPPORT, FAN MOUNTING

5126868
8921343
5108945
5127072
5156404
186619
179848
179850
186282
3408814

SUPPORY .. ... ... .
SUPPORY ... .. .. ... ..
SUPPORY . ... . ... ... ... ... ...

ESUPPOGRY ... . o .o

SPACER {4.8040) . ... .. .......... ...
8OLT, 3/8"-16X1 1/8" {12.800%) ., ...,
BOLT, 3/87-16X2 1/4" {12.8001}
BOLT, 3/87-16X2 3/4° {12,300 1}
BOLT, 3/8"16X3 1/4" {12.9001}
BOLT, 3/8°-16X4 1/4” (12.8001)

ARRIL, 1981

53 MPC
e TYPES .. ..
3 3 3 3
,,,,, 3l3ialaialalsials
gi3lalal7risizls]a
4 & 1 3
...... £ 1
o 3
...... 1
...... 3
...... 3
...... 1
...... 1
...... 44 alala
o 4 4
...... 414 alalala 4
‘‘‘‘‘‘ 3
...... 1
..... B
...... 14
...... 1 1 111
R 2
...... SRIERE
‘‘‘‘‘ 4 i 4
..... 2 2
...... 212
,,,,,, 2121212
,,,,,, 2 2
...... 4

PAGE 5 OF B.4000A
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3
36
5l 286
7
1

1

1

4
4

4
4iala

1
H

1
i
2
H
2
b
2
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5 3

FIG ..

iB
B
iB
18

18

iB

iB

38.C

4B
18.C

. NUMBER

MPC

PART

5.4028

A50817
427567
103321
103322

5.4090
5127071
5164294
186612
186628

103341
10332%

5.4100
5162783
1033886

142534
5130823

54110
7451373

54140
5130822

5.4150
85127118

5.4180
5125022

5144738
5125021

ENGINES

¥ *

*

5.4000A EAN

SUPPORT, FAN MOUNTING
{CONT'D)

BOLY, 3/87-18X4 3/4" (12.900Y . ...........
BOLY, 7/48°-14X1 3/4" (128001 . ... .......
LOCKWASHER, 3/87 (129200} . .............
LOCKWASHER, 7/16" (12,9200} ., ..........
# NOT SERVICED; USE %141945 PLUS

(2 178871 AND {2} 4505617 BOLTS.

BRACHKEY, FAN SHAFT

BRACKET . .. e e e
SPACER, 7/8" X 13/32" X 1/8" {7.1881)
BOLT, 3/8%18X1 3/8” {12.83001)
BOLT, 3/87-186X1 1/2" {(12.8001)
WASHER, 37841294180}, ... . .. . ... ...
LOCKWASHER, 3/8"{12.9200} .. ............
* OBSOLETE

SHAFT, FAN

SRAFT e
PIN, 1/8"X17 COTTER {12.9250% ............
PN, 5/187X1 3747 GROOQVE {12.9270)
NUT, 1/2-20 SLOTTED {12.8130)
* DHSOLETE

BEARING, FAN SHAFT

BEARING ... ... .. . i
* OBSOLETE

AETAINER, FAN SHAFT BEARING

WASHER, 33/647 LD X 1/8" W,
{12._9180]

SEAL, FAN SHAFT

SEAL ... ...
* OBSOLEYE

CAP AND SPACER., FAN HUB

CAP AND SPACER ASSY. NCLUDES

CAPY
CAP (BULLEY) . oo o,
CAP (SPACER)

APRIL, 1881 PAGE

CORYRIGHT 1981

DETROI1IY DIESEHL

..................... TYPES
3 3 3 3 3
3 4 4131613]8
gi3ja4la 17821514
1 3
212
2i1zi2)2
alalslz]z ala
21212112
111
4 a4
3]a 333
4:4[41]4
ARIARIAR] 4] 4 ARl an
AR 41 a4 1AR]AR] AR] AR
111
N
111
1]
2]2
111
111
1 :
1}
1 1
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DETROIT DIESEL

5 3 MPC ENGINES
5.4000A FAN

..................... TYPES ...

BART 3 3 3 3 3 3
DGO NUMBER L L NAME AND DESCRIPTION ... ... .. 3 41 314|3:!5|3|5;3|¢6

813j4:4|7j812]/5;4156}12(86
8 1 3 &

5.4235 . PULLEY, FAN

48 5127042 = PULLEY (B3B"DIAY ... ... .. ... .. ..., 131
* ORSOLETE
NOV., 1878 PAGE T OF 5.4060A
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DETRO!T DIESEL 5 3 MPC ENGINES
5.4000A FAN

.................... TYPES ..o
PART 3 3 3 4
FIG .. NUMBER ............ NAME AND DESCRIPTION ......... 6/3|7i3|8lalojaiz]a
9i7]/8|{7/4fj0o{7]0|8]3
3 9 1 8 1
5.4010 - BLADE, FAN
NPN BLADE (CUSTOMER FURNISHED) ............ ]t 1
A 5128457  BLADE, 146 BLADE, BLOWER . ... ... ... ... 1
A 5147710  BLADE. 18”6 BLADE BLOWER ..., .. ....... 1
A 5145212  BLADE 207-6 BLADE, BLOWER .............. 1
B 5106189  BLADE, 22"-5 BLADE, BLOWER . .. ........... 1 1
B 5100158  BLADE, 22°.6 BLADE, SUCTION ......... ... 1
A 186625 BOLT, 5/167.18X7/8" {12.9001) ........ ... 4 4
A 186629 BOLT, §/16718X1" (12,8001} . ... .......... 4
A 179824 BOLT, 5/16°-18X1 3/4° (12,9007} . ... ... ... 4 4
A 179868 BOLT, 7/16%-14X1" (128001} ,............. 4
A 103320 LOCKWASHER, 8/16” {(12.9200) ............ 4 4 4 4 4
A 103322 LOCKWASHER, 7/16" (12.9200} ............ 4
5.4015 . PULLEY & HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.
NOTE: WHEN CONVERTING TO NEW
TYPES REQUIRED TO REPLACE 5126241
& 5126242 INCLUDE ITEMS THAT MAY
DIFFER IN 5.4010.
5126242 3 PULLEY ASSY.(PAGE A1) . ................. 1
5122868  PULLEY ASSY (PAGEAY) .................. 1
5128241 * PULLEY ASSY. (PAGE AT} .................. 111
5122869  PULLEY ASSY. (PAGE AT} ... ... .......... 1 t
5129637 + PULLEY ASSY.(PAGE BT} ... ... ........... 1
5126502  PULLEY ASSY. (PAGEAT} .................. 1
# NOT SERVICED, CONVERT TYPE 378
TO 868.
* NOT SERVICED, CONVERT TYPE 407
TO 876 AND TYPE 408 TO 866.
+ OBSOLETE.
5.4025 . SUPPORT, FAN MOUNTING
A B126868  SUPPORT ... ... ...................... 1 1 1
A 5108945  SUPFORT ......... ... .................. 2 22
c 5109640  SUPPORT ............................... 1
186619 BOLT, 3/8"-16X1 /8" (12.8001) .. ... .. .. .. 212 2 2 2
179848 BOLT, 3/8"-16X2 174" {12.900%) .. ....... ... 2
186282 BOLT, 3/8°-16X3 1/47 {(12.9001) .. ... ... ... 212 2 2
9409914  BOLT, 3/8°-16X4 1/4" (12.800%) ... ... .. ... 4 4i4
450517 BOLT, 3/8"-16X4 3/4” {12.8001) .. ... ... ... 2
427567 BOLT, 7/16°-14X1 374" {12.800%) ..., ... .... 2
103321 LOCKWASHER, 3/8” (12,9200} . .......... ... ai4jaia 4144 4
103322 LOCKWASHER, 7/16° (12.8200) ..... ... .... 2
APRIL, 1981 PAGE 8 OF 5.4000A
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& 2 MPLC ENGINES DETROIT DIESEL
540008  FAN

.......... ceaee L EYPES L
BART 3 3 3 4
EIG L NUMBER L Lol NAME AND DESCRIPTION . ... ... .. 6|3 |7]13[8i1410141214
817 7 917{0181{3
1 8 1
5.4090 - BRACKET, FAN SHAFY
5164294 SPACER, 7/8° X 13/32" X /8" {71581 ... .. 414 4141 4 3
1868612 BOLY, 3/8°-16X1 3/8"{12.8001) ............ 3j3i4 3i4] 4 3
103341 WASHER, 3/8 4128190} .. . ................ AR AR
103321 LOCKWASHER, 3787 (128200} .. . ........... AR|AR| AR 4 | AR| AR AR
5.4140 - RETAINER, FAN SHAFT BEARING
48 5130822 WASHER, 33/64" 1D X 1/8" W,
(128180} ... . e T
54150 - SEAL, FAN SHAFT
4B BIZ71M9  * SEAL ... e I
* OBSOLETE
B.4180 - CAP AND SPACER, FAN HUB
48.C §125022 CAP AND SPACER ASSY. (INCLUDES
CAPY L e 1 1 1
48 5144798 CAPPULLEYI. . ... ... i e, T
48.C £125021 CAP{SPACER} ............ ... .oty 1 1 1

5.4235 . PULLEY. FAN

48 B127042 * PULLEY (5.38" UIA}
* OBSQLETE

APRIL, 1381 FAGE 3 OF 5.4000A
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DETROIY DIESEL

FART
FI1G ... NUMBER

5.4000A FAN

54010 - BLADE, FAN
NPN BLADE (CUSTOMER FURNISHEDY .. ..........
iA, 5128457 BLADE, 1476 BLADE, BLOWER .. ... ... ... ..
8 5109566 B8LADE, 18"-5 BLADE, SUCTION .. ..... ... ..
B 5148773 BLADE, 18°-6 BLADE, SUCTION ... ... . ......
A 5145211 BLADE, 20°-6 BLADE, SUCTION .............
8 5162837 BLADE, 22"-5 BLADE, SUCTION ........... ..
A 186625 BOLT, 5/16"18X7/8° {12800 . ...........
Y 186629 BOLT, 5/718"-18X1" [12.800% ... ... ... ...
[¥:3 179824 BOLY, 5/16°-18X1 3/4" (12,8001 . ..., ...,
1A 179828 BOLT, 5/16718X2 /2" (128001} . ... ..., ...
LA 179858 BOLY, 7/167-14X1" (12,8001} .. ............
1A 103320 LOCKWASHER, /167 {12.8200} ... .. ... ..
A 103322 LOCKWASHER, 7/167 {12.9200) ............
5.4018 . PULLEY & HUB ASSY., FAN
SEE ASSEMBLY BREAKDOWN PAGES AS
INDHCATED.
NOTE: WHEN CONVERTING TO NEW
TYPES REQUIRELD TO REPLACE 5126241
& 5126242 INCLUDE ITEMS THAT MAY
DIFFER iN B.4010.
B126242 HPULLEY ASSY. {PAGEAYL ... ... .........
1B B162786 = PULLEY ASSY (PAGECY) ... ..... ... ........
5122868 PULLEY ASSY {PAGE AT} ... ... ...........
51704868 % PULLEY ASSY. [IPAGEAY) ..................
tB 5131211 = PULLEY ASSY {PAGE C13 (5103350 .........
iB 5131207 * PULLEY ASSY. {PAGEC1} (5103347 ...... ...
5170472 PULLEY ASSY. [PAGE B} ............ ... ..
B126241 + PULLEY ASSY {PAGEAYY ... .. ... .......
# NOT SERVICED, CONVERY TYPE 438
TO 867,
% NOT SERVICED. USE 5116483 PULLEY
PLUS 905618 BEARING AND 5140234
BRACKET,
-+ NOT SERVICED, FOR TYPE 488 USE
5148834 HUB ASSY. PLUS 5162837
FaN BLADE AND (2) 1B6625 BOLTS.
= QBSQLETE
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES,
5.4025 - SUPPORT, FAN MOUNTING
EA 5108945 SUPPORT ...
18 BI127072 #SUPPORT . ... ..
1A 5126868 SUPPORT

APRIL 1981 PAGE

M P

AR

5 3
Wi i i
3:4/13:4)4:4
41 3168[3;3]14
L) 8 5
i 1
; .
1 1
1
4
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5 3 MPC ENGINES DETHRHO!T DIESEL
5.4000A FAN

.................... TYPES . ..
PART 4 4 4 4 4 4
GEIG LU NUMBER Ll NAME AND DESCRIFTION ... ...... 3{4|3i4;4/4168]41674186814
413 3j3j{4jaj{6igisa{ol7
5 a8 L]
5.4025 - SUPPORT, FAN MOUNTING
{CONTD)
4C 5109640 SUPPORT . .. .. e 1 1 H
186619 BOLT, 3/87-16X1 /8 (129001} . ........... 212 2 212
179880 BOLY, 3/8716X2 3/4" (12800 ... ..., ..., 2
186282 BOLT, 3/8"16X3 144" (128001} . ... ........ 212 2 212
9409914 BOLY, 3/8".16X4 1/47{12.9001) ... ...... ... 4 4
450517 BOLY, 3/87-18Xd4 3/4" (128001 .. .. .. ..., .. 2 2 2
427567 BOLY, 7/167-14X1 3/4" {12900 . ... ....... P 2 p 2
1033219 LOCKWASHER, 3/8" {12.82000. ... ... ... ... 4 4141234 41414
103322 LOCKWASHER, /186 {12.9200} ............ 2 2 z 2
# NOT SERVICED: USE 5141948 PLUS
{2) 179871 AND {2} 450517 BOLTS.
5.4090 - BRACKET, FAN SHAFT
5164294 SPACER, 7/8" X 13/32" X /8" {7.158% ..... 414:3]3 3 31314
186612 BOLY, 3/87-16X1 3/8"{12.8009) ... ... ...... 4 313 3 3]3:4
186628 BOLT, 3/8"96X1 1/27 (128001 ............ 4
103321 LOCKWASHER, 378" (12.9200V. ... . ......... AR[ARJARIAR AR AR{ARL AR
5.4100 - SHAFT, FAN
FOR SHAFT SER PULLEY AND HUB ASSY,
BREAXKDOWN.
4C 427564 SOLT, 7/167.14X1 3/8" {12900 . ... ....... 4 4
4¢ 5108436 WASHER, 15/32°{7.1898} .. ............ ... 4 4
40 103322 LOCKWASHER, 77167 (1228200 ............ 4 4
5.4180 - CAP & SPACER, FAN HUB
4C 8111071 * CAP & SPACER ASSY. NCLUDES Ccam ., ., .. 1
4B 5125022 CAP & SPACER ASSY. INCLUDES CaPy ... .. .. 1
4C 51768204 -+ CAP & SPACER ASSY. {INCLUDES CAPY ... .., . 1
48 5125021 CAPIGPACERY . ... ... . ... ... . . 1
4 5172882 CAPISPACER) ... ... ... ............... 1
NPN SPACER (CUSTOMER FURNISHEDY . ... .. ... .. E
* NOT SERVICED USE {3} 5103676 AND
{11 5103460,
+ NOT SERVICED, USE 5103718 PLUS
1-8144798 CAP.
£.4290 - SCREW, FAN BRACKET ADRJUSTING
4C 5108641 BRACKET ... .. 1 1
4C 5109642 BOLY, 87167 18X7" ADJ. .. ... ... ... ... 1 1
4C 179837 BOLY, 3/8718X3/47 {12.8300%) ... ... ... .. 2
APRH, 1881 PAGE 11 GF B.4000A
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DETROIT DIESEL & 3
5.4000A FAN

MPC ENGINES

..................... TYPES ...
PART ' 4 4 4 4 4 4
FIG U ONUMBER L. L NAME AND DESCRIPTION ...... ... 3413414146146 |4]614
. 413]16]313|14|41616]6;817
5 8 5 5 8
5.4290 - SCREW, FAN BRACKEY ADJUSTING
{CONT'D}
179886 BOLY, 7/18°.14X3/74° {12900%) ......... ... 2 2
120393 WASHEH, B/18" {12.8180) ... ... ......... 1
10332% LOCKWASHER, 3/8” {12.8200}.............. 4
103322 LOCKWASHER, 7/16% (12.89200) ............ 2 2
APRIL, 1981 PAGE 12 OF B.4G00A
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MPC

PARY

RGO NUMBER

4A
4A
4A
4A
4A
4A
ahA
4A
4A
4A
aA
4A

4B
4A
4c

ENGINES
5.4000A FAN

54010 - BLADE, FAN

NPN
5146845
5146773
5145211
5145212
51061959
5162837
5173872
186625
186629
180082
428444
103320

BLADE (CUSTOMER FURNISHMED) ... .........
BLADE, 1776 BLADE, BLOWER . . ............
BLADE, 187-8 BLADE, SUCTION .............
BLADE, 20"-6 BLADE, SUCTION .............
BLADE, 20-6 BLADE, BLOWER . ., ...........
BLADE, 2275 BLADE, BLOWER . .............
BLADE, 228 BLADE, SUCTION ... ........
BLADE, 22°-6 BLADE, SUCTION .............
BOLYT, 5/16"-1BX7/8" (129001} ............
BOLY, 5/167-18X1" {12.900% . .............
BOLT, 5/167-18X1 3/8" (12.9001)} . ... .......
BOLT. 5/16*-18X3 1/4° {12.9001} ... ........
LOCKWASHER, 5/16" {12.9200) ............

B.4018 - PULLEY & HUB ASSY., FAN

NBEN

5182786
5122868
5170456
5131207
5170472
5122869

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING TQ NEW
TYPES REQUIRED TO REPLACE 81262414
& 5126242 INCLUDE ITEMS THAT MAY
DIFFER IN 5.4010.

PULLEY ASSY. [CUSTOMER FURNISHED) ... . ..
= PULLEY ASSY. {PAGE C1)
PULLEY ASSY. (PAGE A1}
% PULLEY ASSY. IPAGE AT) .. .. .ovtrenn ..
* PULLEY ASSY. [PAGE C1) {5103347)
PULLEY ASSY. (PAGE 81)
PULLEY ASSY, (PAGE AT} ... .....oovian. .,
% NOT SERVICED, USE 5116483 PULLEY
PLUS 905618 BEARING AND 5140234
BRACKET,
= OBSOLETE
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

5.4025 - BUPPORT., FAN MOUNTING

51088458
5127072
5126868
5109640
186619
179850
186282
940988914
450517

SUPPORT ... .
FSUPPORT . ... . e
SUPPORT
SUPPORT ..
BOLT, 3/87-16X1 /8" {12.8Q0 1}
BOLT, 3/8"-16X2 3/4" {12.3001}
BOLY, 3/B7-16X3 174" (12.8001}
BOLT, 378"-18X4 1/47 (12,9001
BOLT, 3/87-16X4 3/4" {12.3001)

APRIL 1981 PAGE
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DETRGIT DIESEL 5 3 MPL ENGINES
5.4000A FAN

,,,,,,,,,,,,,,,,,,,,, TYPES ..
PART 4 4 4 4 4 5
FIG .. NUMBER ... ......... NAME AND DESCRIPTION ... ...... 7ialrlalgialolalolsin
11719]l8j2zi85119lsleolo
5 4 3
5.4025 - SUPPOHRT. FAN MOUNTING
{CONT'E)
427567 BOLY, 7/16%14X1 3/47 {12.9001) . ... ... . ... 2 2 2
103321 LOCKWASHER, 3/8” (1282000, ............. s4falala aj21ajalz2las
103322 LOCKWASHER, 7/16% {12.8200} ... ......... 2 2 2
# NOT SERVICED; USE 5141948 PLUS
i2} 178871 AND (2} 450517 BOLTS.
5.4090 - BRACKET, FAN SHAFT
5164294 SPACER, 7/8” X 13/32" X 1/8" (7.158% ..... 13|23} 3 3ls1313 3
186622 BOLT, 3/87-18X1 174" (12.80013 .. ... ... . 3 3.1
186612 BOLT, 3/8"-16X1 3/8" {12.800% . ... ... ... 3i3}3 3
186628 BOLY, 3/87-18X1 1/2* (12.9001} . ... .. .. . ... a
103321 LOCKWASHER, 3/8" {12.9200}. .. ... ........ AR{ AR| AR ARl AR AR] AR AR
5.4100 . SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN.
427564 BOLT, 7/16°-14X1 3/87 (129001} .. ......... 4
5108436 WASHER, 15/32% (71598} . ... ... ... ... ... 4
103322 LOCKWASHER, 7/16° (1292000 ............ 4
54180 - CAP & SPAGER, FAN HUB
5131536 CAP & SPACER ASSY. INCLUDES CAP} ... .. .. 1
5125021 CAPISPACER) ... .t 3
S108740 * SPACER ... .. ..our 1
* NOT SERVICED USE 5103678 AND
§107293.
54280 - SCHEW, FAN BRACKET ADJUSTING
5109641 BRACKET ottt 1
5109642 BOLT, /16" 18X7" ADJ. .. ... ... 1
175837 BOLT, 3/B7-18X3/47 (12,8001 . ... ... ..... 2
1798866 BOLT, 7/16-14X3/4° {12.9001) ........ ... 2
120393 WASHER, 5/18° {12.9180) . ... ... ... ..., 1
103321 LOCKWASHER, 3/8" {12.8200). ... ... ... ... 2
103322 LOCKWASHER, 7/18” {12.9200} .. . ....... .. 2
APRIL. 1881 PAGE 14 OF 5.4000A
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L FHG .. NUMBER

4A
4A
4A
4A
4A
4A
4
44
44
44
4A
44

4A
4C

MPFC ENGINES

5.40G0A FAN

PART § -] 5
............ NAME AND DESCRIPTION .. ..., 111562782
31112 |2:9
g
54010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHEDY .. ... ..... ..
81284857 BLADE, 147-6 BLADE BLOWER .. ... ........
5147710 BLADE, 187-6 BLADE BLOWER . .. ..., ... ...
53145211 BLADE, 2076 BLADE, SUCTION .. ....... ... 1
5119011 BiADE, 22"-5 BLADE, SUCTION ... ... .. .. ... 1
5173872 BLADE, 22°-8 BLADE, SUCTION ... ... ..., .. 1
5173871 BLADE, 2276 8LADE, BLOWER ., ..., ... ..... 1
5128508 8LADE, 246 BLADE, SUCTION ......... ...,
5171229 BLADE, 2676 BLADE. BLOWER . .. .. ...... ... 1
186625 BOLT, B/167-18X7/87 41280014 ... ... .. 4 616
186629 BOLT, $/167 08X 17 (128001 ... ... ....... .. 4
186082 BOLT. 8/16"-18X1 3/8" (12.8001) . . .... ... .. 8
103320 LOCKWASHER, B/186" (128200} ............ 414186636
54015 - PULLEY & HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.
5122869 PULLEY ASSY (IPAGE ATY ... ... ... ... ... 1
5126502 PULLEY ASSY. IPAGE AT} .. ... ... . ... 1
5131207 * PULLEY ABSY. (PAGE C13 (5103347 ....... .. 1111
5126242 #PULLEY ASSY. (PAGE AT} ............... ...
132601 PULLEY ASSY. (PAGE AT} L. ... ... ...,
B170A72 PULLEY ASSY {PAGE BT} ... ........ ......
# NOT SERVICED, CONVERT TYPE 543
TO TYPE 871,
* NOT SERVICED, USE PART NUMBER N
PARENTHESES.
5.4025 - SUPPORTYT, FAN MOUNTING
5126868 SUPPORT .. . T1t
5109640 SUPPORT ... .. 1111
51088485 SUPFPORT . ... .
186615 BOLY, 3/8718X1 1/8" 12800 ... ..., ..., 22
186282 BOLT, 3/8"-18X3 174" (128001 .. ... ... ... 2|2
89409914 BOLT, 3/87-18X4 1/47 (129001} ... ... ... ...
480517 BOLT, 3/87-18X4 3/47 (12.800% . ..., ... ... 21212
427587 BOLY, 7/167-14X1 374" 129009 .. ... . ... .. 22412
103321 LOCKWASHER, 3/8° {129200 . .. ... ... ... 414|212 2
103322 LOCKWASHER, 77167 (1282000 ... ......... 2:212
5.4090 - SRACKET, FAN SHAFY
NPN BRACKET {CUSTOMER FURNISHEDY ... .. ... ..
5164284 SPACER, 13/32" X 7/8" X /B (T1881) .. ... 3
2409078 BOLT, 3/8"16X7/8" LOCK {12.200% ... .. ...

APRH, 1981

COPYRIGHT

PAGE 18 OF  B.4000A
1281 GENERAL MOTORS CORPORATION

CETHO!IT ODIESEL

faS ]

PINFPIN

3
415
3|86
G
1
1
4
4
¥
1
1
2
2
2
4
41 4
433
i




DETROIT DIESEL

FIG L.

1A
i
ic
IC

ic
W
1c
iC
1
ic
i

5.4000A FAN

PARY
NUMBER ... ......... NAME AND DESCRIPYION . ..., ...

5.4080 - BRACKEY, FAN SHAFT {CONT'D)

186622 BOLY, 3/B"-16X1 /47 {12.9001) . .. ... ...
1BE612 BOLT, 3/87-16X1 3/8" {12800} . .. .........
163341 WASHER, 3/87 (1291903 ... ... ... .. ..
103321 LOCKWASHER, 3/8" (128200 . . ... ........

54100 . SHAFT, FAN
A SHAFT ASSY. INCLUDES BEARINGS.
305619 BEHAFT ASSEY. .. ... e,

427564 BOLY, 7/16"-14X1 3/8" (129008 ...........
5308436 WASHER, 18/32 (71888 ... ... ... . ...
103322 LOCKWASHER, 7/16" {12.82000 ............

% NOT SERVICED, FOR SERVICE USE
8922500 BEARING ASSY.
54180 . CAP AND SPACER, FAN HUB
BIOBTA0 4 SPACER ...\ ..ot i e,
+ NOT SERVICED. USE 5103676 PLUS
{1} 5144798 CAP,
5.4235 - PULLEY, FAN

5148420 PULLEY {4.307 AL {2 GROOVES) ... ..., ...

54280 . SCREW, FAN BRACKET ADJUSTING
5109641 BRACKET ... ... i i

- 5109642 BOLT, 8/16798XY" ADJ. ... ... ... . .....
178837 BOLY, 378" 16X3/4" {128001) .............
179856 BOLT, 7/16"-14X3/4" (12.800%) ... .........
120393 WASHER, 5/16" {12.8180) ... ... ... .......
103321 LOCKWASHER, 3/B°{1292000. ... .........

103322 LOUKWASHER, 7/16° (12.82000 ... ... . ...

NOV., 1881 PAGE
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. FiG ... NUMBER

4A

an
4a
4A
4A
aA
4A
44
4A
A
aa
4A
aa
a4
4A

an
4C
4¢

g

3

MPC

PART

ENGINES

5.4000A FAN

5.4010 - BLADE, FAN

NPN
5146845
51456773
5148211
5133848
5162837
5100183
5171228
51771871
5175738
186629
180082
179824
179827
178825
426444
103320

5.4016

5122869
5131207
5170472
5131209
5131210
131208

5.402%6

5126868
5109640
5133272
5164294
186619
186282
450817
A27567
179871
103341
103321
103322

*

*® ¥ X

BLADE {CUSTOMER FURNISHED} . ... ........
BLADE, 1776 BLADE, BLOWER . .............
BLADE, 1878 BLADE, SUCTION . ............
BLADE, 20°-8 BLADE, SUCTION .............
BLADE, 22"8 BLADE. SUCTION .............
BLADE, 22*.5 BLADE, SUCTION .............
BLADE, 247-6 BLADE, BLOWER , .. .. .........
BLADE, 26°-6 BLADE, SUCTION . ............
BLADE, 2B".6 BLADE, SUCTION .............
BLADE, 2676 BLADE, BLOWER ..............
BOLT, 5/16°-18X1" {12900} ..............
BOLT, 5/1618X1 3/8" (128001} ... ........
BOLT, 5/16%-18X% 3/4" {12.8001) . .... ... ...
BOLT, 5/16%-18X2 1/4* (129001}, .. ........
BOLT, 5/16*-18X2 3/4" {12.9001) .. ... ......
BOLT, 5/16"-18X3 1/4° {12.900%) ... . ... . ...
LOCKWASHER, 5/167 {12.9200} ............

PULLEY & HUB ASSY., FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED,

PULLEY ASSY. (PAGEAT) . .ovovnr oo,
PULLEY ASSY. (PAGE C1) (5103347 ... ... ...
PULLEY ASSY.{PAGEBY) .. ......ocovrnnn.s
PULLEY ASSY. (PAGE C1) (51033486) .........
PULLEY ASSY. (PAGE C1){5103348) ... ......
PULLEY ASSY. {PAGE C1) (5103348} ... . ... ..
* NOT SERVICED; USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SUPPORT . e
SUPPORT . ... i
SUPPORT ... it
SPACER, 13/32° X 7/8" X 1/8° {7.1881) .....
BOLT, 3/8%-16X1 1/87 (12.8001) ... .........
BOLY, 3/8”-16X3 1/4” (12.9001) .. ..........
BOLT, 3/8°.16X4 3/4" {12.800%) .. ..... .. ...
BOLT, 7/16*-14X1 3/47 (12.900%) ... .. ......
BOLT. 7/18"-14X3 1/4" {12.9001}...........
WASHER, 3/8° (12.9180) .. ... .............
LOCKWASHER, 3/8” (12.9200). .. ...........
LOCKWASHER, 7/16% {12.92008 . ...........
* OBSOLETE

APRIL, 1981 PAGE
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5 3 MPC ENGINES
5.4000A FAN
. PARY
CHG L ONUMBER L. NAME ANG DESCRIPTION . ...... ..

4A
4C
4C
4C

4C
4C
4C
4B
4C
AC

4A,

4C
AC
4C
40
4C

5.4080 . BRACKET, FAN SHAFT

5164294 SPACER, 13/32" X 7/8" X 1/8" {71581}
186612 BOLY, 3/8"-16X1 3/8" {12.8001} . . .. ..
103323 LOCKWASHER, 3/8" 1282000 ........

54100 - SHAFY, FAN
A SHAFT ASSY. INCLUDES BEARINGS.

805619 4+ SHAFT ASBSY. . ... ... e
427564 BOLY, 7/16714X1 3/8” (12.8001} .. . ..
51684386 WASHER, 15/32" (7.15898) ...........
103322 LOCKWASHER, 77187 (128200} ... ...

4+ NOT SERVICED, FOR SERVICE USE
89225060 BEARING ABSY,

54180 - CAP AND SPACER, FAN HUB
S111071  + CAP AND SPACER ASSY. (INCLUDES

5109034 + CAP AND SPACER ASSY, INCLUBES
5176204 7 CAP AND SPACER ASSY. INCLUBES ™
5131536 CAP AND SPAGER ASSY. INCLUDES
5172852  CAP(SBACER) 11Tl
5125021 CAPISPACER) ........... ... ... ...

BI108740 =5PACER ... ... .. ... .. ...........

* NOT SERVICED USE 5144798 CAP
PLUS 2-8103676 SPACERS.

= NQT SERVICED USE 5103676 PLUS
1.5107283 CAP,

+ NOT SERVICER, USE 5103676 PLUS
1-5144788 CAP.

? NOT SERVICED, USE 5103718 PLUS
1-5144738 CAP.

E.4235 - PULLEY. FAN

53148420 PULLEY (4.30" DIAY {2 GROOVES) ... ..

5.4290 - SCREW, FAN BRACKET ADJUSTING

5108641 BRACKEY ... .. ... . i
5109642 BOLY, 6/16°-18X7" AR, ... ... .. ..,
179856 BOLY, 7/167-14X3/4" (12,8001} ... ...
120383 WASHER, 57167 {12.9190) .. ...... ...
103322 LOCKWASHER, 7/16° (128200} ......

NOV., 1881
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5 3 M#C ENGINES
5.4000A FAN

DETROIT DIESEL
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..................... TYPES ... ..
PART § 5 6 4
CEIG .. NUMBER ... .. ... NAME AND DESCRIPTION ... ..... 8 slslsisiolelo]ejols
sja|7|9]4lololo olalo
o 8 1 3 5
5.4010 - BLADE, FAN
FOR TYPE 593 USE TYPE 908.
NPN BLADE (CUSTOMER FURNISHED) ............ 1 1 1
4A 5145773  BLADE, 187-5 BLADE, SUCTION . . .......... 11
4a 5145211  BLADE, 20°-6 BLADE, RM. SUCTION ......... 1
4A 5134366  BLADE, 22°-6 BLADE, R, SUCTION ......... 1
4n 5173872  BLADE, 22".6 BLADE, SUCTION _............ 1 1
A 5173871  BLADE, 2276 BLADE, BLOWER ... ........... t
4A 5171228  BLADE, 26°-6 BLADE, SUCTION ... .. ... ..... 1
4A 5135654  BLADE, 26”-8 BLADE, BLOWER . . ..... ...... 1
4A 186625 BOLT, 5/16°-18X7/8" (12.8001) ............ 6 414
44 186629 BOLT, 5/167-18X 1" (128001 .............. 6
A 180082 BOLT. 5/16°-18X1 3/8” {12.900%) ... .. ... ... 6
ah 179822 BOLT, 6/16°-18X1 1/2" ($12.800%) ........... 6
4A 179827 BOLT, 5/1618X2 1/4” {12.800%) ... ........ 6
4A 426444 BOLY, 5/16"-18X3 1/4” (12.900%) ... ........ 4
179858 BOLT, 7/16"-14X1" {12.8001) .............. 4
4A 103320 LOCKWASHER, /18 (12.9200) ............ 6 4 6le]lsls 414
103322 LOCKWASHER, 7/16" (12.9200) _..... ...... 4
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED,
18 5100984 * PULLEY ASSY. (PAGE D1}{5103348) .. ... ..., 1 3
18 5131210 * PULLEY ASSY. (PAGE C1){5103348) ... .. .. .. 1
5132601  PULLEY ASSY. (PAGEAT} . ....... .......... 1
1B 5131207 * PULLEY ASSY. (PAGE C1) (5103347} ... . ... . 11171
18 5132421 * PULLEY ASS, [PAGE C1) (5103967} .. ... ... . 1
5122868  PULLEY ASSY. (PAGE AT} .................. t
5126242  PULLEY ASSY. (PAGE AT} ... ... . . .. .. . 1
# NOT SERVICED, USE 5145535 MUB
ASSY. PLUS 5145773 FAN BLADE
AND (2) 186625 BOLTS,
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
5.4025 . SUPPORT, FAN MOUNTING
4C 5109640  SUPPORT ............................... 1 NN I
ac B133272 4+ SUPPORT .. ........... ..ol 1
4A 5126868  SUPPORT .. ....................... .. 141 1
5134819 <+« SUPPORT ... ... .. .. ... ... . .. .. 1
8921343  SUPPORT ... .......... ... ... ... 2
5164294  SPACER, 13/32° X 7/8" X 1/87 {7.1681} . ... . 2
186619 BOLT, 3/87-16X1 1/8" (12.800%) .. ... . ... . 2] 2 2




PDETROIT BIESEL E3 MPC ENGINES
5.4000A EAN

..................... TYPES (.. e
) PART 5 8 6 6
CFYG L NUMSBER L.l NAME AND DESCRIFTION . ........ 8 8i181915]016;:;0]6]0}86
518 8i4:810{0:21014}0
] 8 1 3 -]
5.4025 - SUPPORT, FAN MOUNTING ([CONT'D}
186282 BOLT, 3/87-16X3 /47 {128001) ............ 212 2
8409814 BOLT, 3/8"96X4 1/4" (128001} .. .......... 4
450517 BOLY, 3/8"-16X4 3/47 (128001 . . .......... 212 21212121} 2
427567 BOLT, 7/16"-14X1 374" {12800%) .. ......... 2 2i2:212
179871 BOLT, 7/167-14X3 1/47 {12.8001) . ... ....... 2 2
186725 BOLY, +/2°13X1 /2" (128000 .. .......... 4
103341 WASHER, 3/8" (12,8180} . ... ............. 2
303343 WASHER, 1/2° (1201801 ..., ....... ... ... 4
103321 LOCKWASHER, 3/8" {12.8200)............ 1232 212 41 4
103322 LOCKWASHKER, 7/18° (1282000 ............ 2412 221212412
1023323 LOCKWASHER, 1/2° (129200} . .......... ... 4
+ OBSOLETE
5.4090 - BRACKET. FAN SHAFT
5135224 .+ # BRACKETASSY. ... ... ... . ..ciivinainn. 1
5164204 SPACER, 13/32" X 7/8" X /8" {T.1BB1} ..... 313 314
8409079 BOLY, 3/8™16X71/8" LOCK {12.8001) ........ P4
186612 BOLY, 3/B™-16 X 1 3/8" {12.900%1) .......... 1 314
103321 LOCKWASHER, 3/8" {12.8200). ... .......... AR AR | AR
# INCLUDES SHAFT ASSY. IN 54100,
+ UBSOLETE
5.4100 - SHAFT, FAN
A SHAFT ASSY. INCLUDES BEARINGS.
44 205619 FBUAFT ASSY. .. . ... . H
4C 427564 BOLY, 7/16"14X17 3/87{12.8001} . .......... 414 414144
4c 5108436 WASHER, 18/32" (71888) , ................ 414 41471414
4C 103322 LOCKWASHER, 7/167 {12.9200 .. ....... . 414 4141414
# NOT SERVICED, FOR SERVICE USE
B922800 BEARING ASSY.
54180 - CAP AND SPACER, FAN HUB
4C 5108034 = CA!(’: AND SPACER ASSY, #NCLUDES
g T U H
48 5131536 CAP AND SPACER ASSY. gNCLUDES
.............................. K
AC 5176204 <+ CAP AND SPACER ASSY. (INCLUDES
o K
4C 5172852 CAPSPACERY ... . ... .. e 1
4B 5125021 CAP{SPACER) ...... ... .. ... ... iiaiusn 1
4ac BIOBY40 @SBPACER ... ... ... ... . . i 1
* NOYT SERVICED, USE 5144798 CAP
PLUS (2) B103676 SPACERS.
@ NOT SERVICED USE 5103676 PLUS (1)
5107283,
4+ NOT SERVICED, USE 5103718 PLUS
{11 5144798 CAP.
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5 3 MPC ENGINES DETROCIT DYESEL
5.4000A FAN

..................... TYPES . ...
PART 5 5 5 § 6
LFIG L O NUMBER L L NAME AND DESCRIPTION .. .. ... .. 8i15|8]15:9{B8I0{6|0|6!0]86
5(8;7 9491010 Q1410
G Q 8 1 8
5.4280 - SCREW, FAN BRACKET ADJUSTING
40 5109641 BRACKEY ... .. e t]2 4 1
5134618 BRACKET .. .. e tit
4¢ 5109642 BOLT, §/16718X7" ARJ. ... . ... ... .. ... LI I 1
5108434 BOLY. B/A16 ABXS ADS. .. ..., ... ... ....... LE IR
179866 BOLY, 7/16"-14X3/4" {12800 ... ......... 214 4 2
193221 BOLT, 7/16"14X1 /4" (128001 .. ... ... ... 2:2
120393 WASHER, 5/16" {12.9180) ................. 1% H 1
103343 WASHER, 1/27{12.8190y . ... .......... ... 1
103342 WASHER, 7/46" {12.9180) . ................ 212
103322 LOCKWASHER, 7/16" {12.82000 ..........., AR{ AR ARFAR{ARIAR
102323 LOCKWASHER, 1/2° (1282000 .. .. ... ...... 1
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BETRGtT DIESEL 5 3 MPeC ENGINES
5.4000A FAN

..................... TYPES ...
PART 6 8 6
FiG NUMBER . ........... NAME AND DESCRIPTION . ... . ... 06162 2i6|3i6}3
6(0i511ti1121713l4;3
7 2 5
5.4010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHEDY ... ... ...... 1 1 {1
A 5148773 BLADE, 1876 RLADE, SUCTION .. ..... ... ... 1 1
A 5145212 BLADE, 2076 BLADE, BLOWER ... ........... §
A 8173872 BIADE, 2278 BLADE, SUCTION ............. 111
A 5128508 BLADE, 2478 BLADE, SUCTION ............. E
A 5175738 BLADE, 28"-6 BLADE, BLOWER . . ............ 1
A 186625 BOLT, 57167 18X71/8" {12.8001 .. ... ....... 4 4
A 180082 BOLY, 5/16°-18X1 3/8" (12,8001 .. .. ..... .. 8
A 1T9B23 BOLT, 5/16"-18X1 5/8" {12.900% ... ........ ]
A 179827 BOLT. 5/16"-1BX2 1/4" {12.800% . ..... . ..., 8
A 179828 BOLT, 8/167-18BX2 1/27 £12.800%) . ... ... ... ]
LA 103320 LOCKWASHER, 57167 {12.9200 ............ 4386 6 4 66
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.
NPN PULLEY ASSY. [CUSTOMER FURNISHEDY .. .. .. 1 1 1
5131208 * PULLEY ASSY. [(PAGE CTHI{B103345) . ... ..., 3
5131210 * PULLEY ASSY. (PAGE C11{5103348) .. ... ..., i
5131207 * PULLEY ASSY. {PAGE C1){5103347) .. ....... H 3 1
5126242 # PULLEY ASSY. @AGE AT ... ... .. . ... ... ... 1
5122869 BULLEY ASSY. IPAGE AT . ... .. .. ... .... 1
# NOT SERVICED, CONVERT TYPE 606
TG TYPE 867,
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES,
£.4025 - SUPPORT, FAN MOUNTING
ac 51096840 SUPPORT ... . 3 1111t
a8 BYBARTZ  * SUPPORT . ... . 1
4n 5126868 SUPPORT . ... 1 11 i
5108945 SUPPORT . . 2
5164294 SPACER, 13/32" X 7/8° X 1/8" (7.1581} .. _ .. 213 313
186619 BOLT, 3/8718X1 /87 12,9000 .. .. .. ... .. 2 2| 2 2
186282 BOLYT, 3/87-16X3 174" {12800 .. ... .. .. ... 2 212 2
9409914 BOLT, 3/87-16X4 1/4" 12,8001 ... ... ...... 4
450817 BOLT. 3/8"-16X4 3/4- (129004 .. ... .. .... 2 2 2121212
427567 BOLT, 7/1814X1 3/47 (12,9001 . . ... ... ... 2 2121 2i2
179871 BOLY, 7/16"-14X3 1/4" (123001}, .. ..... ... 2
103321 LOCKWASHER, 3/8° (1292000 .. ............ 4 y Z44 z
103322 LOCKWASHER, 7/16" {12.8200% .. ........ .. 2 Y3 2i2:12:2
* OBSCLETE
AP, 1881 PAGE 22 OF  5.4000A
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5 3 MPC ENGINES DETROIT BIESEL

5.4000A  FAN

COPYRIGHT 1881 GENERAL MOTORS CORPORATION

..................... TYPES o\t
. PART & P Py 6 & 6
CFIG .. NUMBER ... ....... NAME AND DESCRIPTION ......... olel1le|2le|l2]lelzle]|s
slojsi1i1|2l7]3]s]3lse
9 7 & 2 5
5.4090 - BRACKET, FAN SHAFT
5100201 -+ BRACKET (W/INTEGRAL SHAFT} (5.4100) . ... .. 1
4a B140234  BRACKET ...\ ..o 1
5164294  SPACER, 13/32° X 7/8° X 1/8° {7.1681} . ... 4 3
186612 BOLT. 3/87-16X1 3/8" (12.0001) . .. ... .00.. 4 3 3
103321 LOCKWASHER, 3/8° {12.9200) .. ..+ 0o ... AR AR AR
+ NOT SERVICED, REFER TO 5.4015 FOR
ASSY. REPLACEMENT.
5.4100 - SHAFT, FAN
A SHAFT ASSY, INCLUDES BEARINGS.
4n 805619 % SHAFTASSY. . oo e 1 1
ac 427664 BOLT, 7/167-14X1 3/8" {12.8001) . ...\ ... . 4 a slalala
4c BI08B436  WASHER, 15/32° (7.1588) ... ... oo a 4 alafalas
&C 103322 LOCKWASHER, 7/16" (12.8200) .\ 0ooo .. 4 4 4]alala
% NOT SERVICED, FOR SERVICE USE
8922500 BEARING ASSY.
5.4110 - BEARING, FAN SHAFT
4 8415132  BEARING ASSY. (FRONT) . ..o oo, 1
4 FAB0630  BEARING {REAR) . . ... ... 1
4c 5131085  RETAINER, GREASE ...\ o oo 1
B131124  SHIM L0157} .o. oo AR
B131208  SHIM (0207 - ... oo AR
B131206  SHIM (0257} .. ...\ ovro AR
5.4140 . RETAINER, FAN SHAFT BEARING
9409060  BOLT, 1/27-20X1 1/2" LOCK (12.8001) ... .. .. 1
5131123  WASHER 33/64° LD. X .32° THICK ... . ... 1
5.4150 . SEAL, FAN SHAFT
4¢ B1OBZID SEAL .0\t 1
5.4170 - SPACER, FAN SHAFT BEARING
4C 131122 SPACER ..., . 1
6.4180 - CAP AND SPACER, FAN HUB
4 5108034 * CAP AND SPACER ASSY. (INCLUDES
CAP) oo 1 1
4c 5176204+ CAP AND SPACER ASSY. (INCLUDES
PY oo 1
5182861 4 CAP AND SPACER ASSY. INCLUDES
CAP} oo 1
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DETROIT DIESEL - 5 3 MPC ENGINES
5.4000A EAN

..................... TYPES o i
PART 6 6 8 [+ 8 6
FIG ... NUMBER . ... ........ NAME AND DESCRIPTION ......... olel1ielziej2i6]sje]a
6loisj1isi2i713]4i3]6
8 7 8 2 5
5.4180 - CAP AND SPACER, FAN HUB
(CONT'D)
C 5172852 CAP(SPACERY ..\ it 1
c B1GBTA0 @ SPACER ... ..ot 1
* NOT SERVICED, USE 5144798 CAP
PLUS {2) 103676 SPACERS FOR TYPE
60% OR {3} 5103576 SPACERS FOR
TYPE 635.
@ NOT SERVICED, USE 5103676 PLUS
{1}y 5107293,
+ NOT SERVICED, USE 5103718 PLUS
{1) 5144798 CAP.
5.4235 - PULLEY, FAN
A 5116483 PULLEY (5.38" DIA, 2 GROOVES) ... ......... 1
5.4280 - SCREW, FAN BRACKET ADJUSTING
c 5109641 BRACKET oot 2 1 2
5134618 BRACKET . oot 1 1 1
5109642 BOLT, 8/18"-18X7" ADJ. ... ... .. ...... 3 1 1
5108434 BOLT, 5716718 X B" ADJ. . ..........oo.n.. 1 i 1
5130037 BOLT, 17213 X B 4/27 ADJ ..o, 1
179837 BOLT, 3/87-16X3/47 {12.8001) ... .......... 2
179856 BOLT, 7/167-14X3/4" (12.8001% . .. ... ... ... 4 2 4
193221 BOLT, 7/16%14X1 1/4" {12.900%9) ... . ....... 2 2 2
120393 WASHER, 5/16° [12.8180} .. ... ..., ........ 1 : 1
103342 WASHER, 7/16° {12,9180} ................. 2 2 2
103321 LOCKWASHER, 3/8° (12,8200} .. ... ... ..... 2
103322 LOCKWASHER, 7/16" {12.8200) ... ... ...... 4 4 4 AR[AR] 4
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§ 3 MPC ENGINES DETROIT DIESEL
5.4000A FAN

..................... TYBES ... .
PART 8 & 6 6
LFIG LU NUMBER (L. NAME AND DESCRIPTION _ ... ... .. 3{614 41614658166
714 4:8|4iBi{5:6]570:86
1 4 & 2 9 5
5.4010 . BLADE, FAN
NPN BLADE (CUSTOMER FURNISHERY .. ... ... ... 1
4A 5145212 BLADE, 20°.6 BLADE BLOWER ., ... ... .. .., 1 1
44 5106199 BLADE, 225 BLADE, BLOWER . ... ... ... ... K
4A 53162837 BLADE, 2275 BLADE, BLOWER . . ............ 1 1
4A B173872 BLADE, 2278 BLADE, SUCTION . .......... .. 1
4A 5173871 BLADE, 2278 BLADE, BLOWER . .. ........... H
44 5100182 BLADE, 24°.68 BLADE BLOWER ... ... ..., ... 1
4A 5135654 BLADE, 25".8 BLADE BLOWER . .,........... 1
4A 5171229 BLADE, 26”8 BLADE, BLOWER . ... .......... 1
4 A, 5171228 BLADE, 26°.6 BLADE SUCTION .. ........... 3
4A 186625 BOLT, 5/167.18X7/87 (128001 .. .......... 4 418 4 4
4A 188629 BOLT, B/16"18X1" {12.8001) . ... ... ..... §
44 186643 BOLT, B/18"-18X2 1/16" (128001 ......... & 8
4A 179827 BOLY, 6/167.18X2 1/4” (12,8001} . .......... &
4A 179829 BOLY, B/16718X2 3/4" (129001}, .. ........ 8
4A 426444 BOLT, 5/167.18X3 1/4" {12.9001} .. ...... ... 4
103320 LOCKWASHER, 5/16" {12.92000 ............ 416841 6]614]68[4]6:4

54015 - PULLEY AND HUB AS5SY. FAN

SEE ASSEMBLY BREAKDOWN PAGES AS

INDICATELD,

NOTE: WHEN CONVERTING TO NEW

TYPES REQUIRED TO REPLACE 5126242

;}NC{E}.U{?Q ITEMS THAT MAY DIFFER 1N
A0140.

5136886 PULLEY ASSY (PAGECTY .. ... ... . ... ... H
B131210 * PULLEY ASSY {PAGE C1) (5103349}
5131208 * PULLEY ASSY. {PAGE €1} {5103345)

B126242 @PULLEY ASSY IPAGEAY) . . ..., . ......... . 1
5131211 * PULLEY ASSY. (PAGE C1} (8103360 ......... ¥
5131208 * PULLEY ASSY. (PAGE C11(5103348) .. ....... $
5132601 PULLEY ASSY (PAGE AY) .. ..., ... .. ...... 1
5131207 * PULLEY ASSY {PAGE ¢ 11 (8103347} . ... . ... 1 1 1
5122868 PULLEY ASSY. PAGE AY) .. ... ... . ....... ¥
170456 FHFPULLEY ASSY. (PAGEAYY ... ... ... ... ..... Ll

@ NOT SERVICED: CONVERY TYPE 644 '

TO TYPE 877,

# NOT SERVICED; USE COMPONENTS.
SEE ASSEMBLY BREAKDOWN,

* NOT SERVICED, USE PART NUMBER IN
PARENTHESES. '

B.4028 - SUPPORT., FAN MOUNTING

44 5126868 SUPPORY .. ... . $ 1 : 1
4c BIJZ2T2 @SUPPORT .. L 11
8921343 SUBPORY . .. .. 2
AFRIL, 1981 PAGE 25 GF 5.4000A
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DETHO!ITYT DYESEL 8 3 MpPC ENGINES
5.4000A FAN

.................... TYPES .o
PART & 6 6 8 6
FIG ... NUMBER ............ NAME AND DESCRIFTION ......... 3/6l4i6]4 aleislels
- 7ial2zials]{ais]s 5/0]6
1 4 & 2 9
%.4025 . SUPPORT, FAN MOUNTING
{CONT'D}

” S108640  SUPPORT ...ttt 110 1 1
BI36366 * SUPPORT . . i, 1
5164294  SPACER, 13/32" X 7/8” X 1/8° (7.1881) ... .. 2f2
186619 BOLT, 3/8%-16X1 1/8" {12.8001) ... ......... 2 2 2 2
179850 BOLT, 3/8"-18X2 3/4” {12.8001) ... ......... 2
186282 BOLT, 3/8"-16X3 1/4" (128001} ... ......... 2 2 2 2
9409914  BOLT, 3/87-16X4 1/47 {(12.9001} .. .......... 4
450517 BOLT, 3/8".16X4 3/4* {12.9001} .. .......... 212 2]2 2 2
427567 BOLT, 7/16"-14X7 3/4” (12.8001)........... 212 2 2 2
179871 BOLY, 7/167.14X3 1/4" (128001 . ... ... ... 212
1063321 LOCKWASHER, 3/8" (12,9200}, ............. 4 4 4 4
103322 LOCKWASHER, 7/16° {12.8200) .. .......... 212 2z 2 2 2

* NOT SERVICED; USE 514 1948 PLUS
{2) 179850 AND (2) 179864 BOLTS.
@ OBSOLETE
5.4090 - BRACKET, FAN SHAFT
5164294  SPACER, 13/32° X 7/8" X 1/8° (71581} ... ., 4 3 3 3
940907¢  BOLT, 3/8°-16X7/8" LOCK {12.9001} ... . ... 2
186612 BOLT, 3/87-16X1 3/8" {12.800%) ... ......... 3 4 1 3 3
103321 LOCKWASHER, 3/8" (12,9200} . ... .......... AR
5.4100 . SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKIZOWN,

c 427564 BOLT, 7/16".14X1 3/8" (12,9001} .. .. ... .... 414 41{4 4 4 4

C 5108436  WASHER, 18/32°(7.1698) . . ............... 444 414 4 4 4

< 103322 LOCKWASHER, 7/16" {12.9200) ............ 4] 4 414 4 4 4

5.4180 - CAP & SPACER, FAN HUB
5108034 # CAP & SPACER ASSY. INCLUDES CAPY ... ..., 111 1
5131536  CAP & SPACER ASSY. INCLUDES CAP} .. ... .. 1
53111071 * CAP & SPACER ASSY. {INCLUDES CAP} ....... 1
5172882  CAP(SPACER} ... . ........ooneiirnonnn, 111 1 1
5125021 CAPISPACER) . ... ..., 1
# NOT SERVICED, USE {2} 5103676
SPACER AND 5144788 CAP.
« NOT SERVICED, USE (3) 5103676
SPACER AND 5107283 CAP.
APRIL, 1881 PAGE 26 OF 5.4000A
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LFIG . NUMBER

4C

4C
4¢
4C

4C

4C
4C

g

3

MPC ENGINES

PART

5.4290 .

5109642
51068434
51344618
5109841
179837
179856
193221
120393
103342
103322
1033213

5.43256 -

5137548
181350
103320
114493

54337 -

5136445
5178896
186654
455537
114433

£.4347 .

5137625
5137031
186654
186618
187234
186626
1913098
5137237
103321
103322
114493
103026

54343 -

B1366L3

5.4000A  FAN

SCREW, FAN BRACKET ADJUSTING

BOLT, 5/16%18X7" ADJ. . .......oveininnn,
BOLY, 5/16"18 X5° ADJ. .. ............0..
BRACKET . ..ottt et iaa s
BRACKET ..\t et
BOLT, 3/8"-18X3/4" (128001} .............
BOLT, 7/16"-14X3/4" {12.8001} ............
BOLT, 7/167.14Xt 1/4" {312.8001} ... ... .....
WASHER, 5/16° {12.9180) . ................
WASHER, 7/16" {12.9190} .. .. .............
LOCKWASHER, 7/16* {12.3200) ............
LOCKWASHER, 3/8° {12.9200) .. ............

IDLER PULLEY, FAN BELT

GUEDE ... e
BOLT, 5/167-24X2 3/47 {12.9Q01% . . .........
LOCKWASHER, 5/16" {12.8200) . ...........
NUT, B/187.24 (129120 .. .. ... ... . ......

BRACKET, FAN BELT IDLER PULLEY

BRACKEY ... . .. i
SPACER, 40" X 7/8" X 40" {7.1588) .. ......
BOLY, §/187-24X1 1/8" {12.9001}....... . ...
BOLT, 3/8"-18X4" (12,8000 ... ... ..... ..
NUT, 5/167-24 {12.8120}

SHAFT, FAN BELT IDLER PULLEY

MUB(BA34TY .. .
SUPPORYT HUB (5.4347} . ..................
BOLY, §/167-24X1 1/87 {12.9001} . ... ... .. ..
BOLT, 3/78"-18X1 1/8" {12800%) .. ..........
BOLT, 3/87-24X2 7/8" {128001}............
BOLT, 7/187-14X1 5/87 {12.8001 .. .. .. .. ...
BOLT, 7/167-14X2 1/8" (12,8001} .. ... ... ...
WASHER, 3/168" {84337 ... ...............
LOCKWASHER, 3/8” (12,8200}, . ............
LOCKWASHER, 7/16" {12.9200)
NUT, 5/167-24 {12.8120}
NUT, 3/87.24 {12.9120

ARM, FAN BELT JDLER PULLEY
ADJUSTING

ARM ASSY. [INCLUDES ARM, PULLEY,
SHAFT AND BUSHING, NOT S0LD
SEPARATELY;

APRIL, 1981 BAGE
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& 3 MPL ENGINES DETROIT DIESEL
5.4000A FAN

..................... FYPES ... e
FART 8 6 8 8 8
CHG L O NUMBER L L. NAME AND DESCRIPTION ... .. ..., 3{éet4]16[4 416815 8418
7i4:2 : sl4l 8 g 8|50 g
1

54343 - ABM, FAN BELT DLER PULLEY
ADJUSTING {CONTDY

5137740 DEFLECTOR ASSY. (INCLUDES 5144068
BUSHINGY ... ... . . i
5144068 BUSHING, 172" X 48" X 1% ... .. ... ... .....
5137609 SLEEVE. BELY DEFLECTOR ... ... .. ......
9409023 BOLT, 65/187-24X1 374" (1280011 .. ... .. ..
5171344 WASHER, 5/167 (28830} . .................
103320 LOCKWASHER, 8/16° {12.9200} ............
114493 NUT. 5/167-24 1128120y ... .. ... ......

AP S

5.4347 - SUPPORT ASSY., FAN BELT JDLER

PULLEY
51366583 HUB . . e 1
9418964 BOLY, 3/8718X8" {12,900 ... .. ... 1
5139928 WASHER, 107 X 1 3/8" {84337 .. .. ... ... .. 1

5.4353 . SPRING. FAN BELT {BLER PULLEY
SUPPORT SHAFT

5136664 SPRING

8137768 SPRING . ... . e 1

5136439 BRACKEY, IDLER PULLEY SPRING . .. ... ... ... 1

5137040 BRACKET, IDLER PULLEY SPRING ... ......... 3

427688 BOLT, 3/8%-16X2 1/27 (128001 .. .......... 2
NGOV, 1878 FAGE 28 QF 5.4000A
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LBG L NUMBER

4A
4A
1A
aA
44
4A
4A
4A
4A
4A
44
4A
4A

4A
4¢

BDETROIT DI1ESEL

PART

5.4000A FAN

5.4010 . BLADE, FAN

NPN
5147710
5145212
5106199
5162837
5173872
5140100
5171229
186628
186628
180082
179824
179828
426444
103320

5.4015 .

5131208
5126242
5131207
5122869
5170472
51396419
5122868

5.4025

5126868
8921343
5109640
5136368
5108945
186619
179880
186282

*

@
*

BLADE (CUSTOMER FURNISHEDY . ...........
BLADE, 18°-6 BLADE BLOWER ..., ..... ... ..
BLADE, 2076 BLADE, BLOWER . .............
BLADE, 22°-3 BLADE, BLOWER . .............
BLADE, 22°-5 BLADE, BLOWER . .. ..... ......
BLADE, 2278 BLADE, SUCTION .............
BLADE, 24"-6 BLADE, BLOWER . ... ..........
BLADE, 2676 BLADE, BLOWER .. .. ..........
BOLT, 5/16718X7/8" 128001 ... .. ... ...
BOLY, B/16°-18X17 (12,8001 ... ... ...,
BOLY, 5/716718X1 3/8” (12,8001} .. ... ......
BOLY, 5/167-18X1 374" (128000 . ..........
BOLT, 5/16718X2 1/2" (128000 ... ..... ...
BOLYT, 8/167.18X3 1/4" {12.9001 .. ... ... ...
LOCKWASHER. /18" (12.9200)

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED.

NOTE: WHEN CONVERTING TO NEW
TYPES REQUIRED TO REPLACE 5126242
INCLUDE ITEMS THAT MAY IFFER (N
8.4010.

PULLEY ASSY. (PAGE C1) {51033485)
PULLEY ASSY [PAGE A1} . .. ... ... ... ...,
PULLEY ASSY. (PAGE C1){8103347)
PULLEY ASSY, {PAGE A1}
PULLEY ASSY {(PAGEBY} ............... ...
PULLEY ASSY, {PAGE C1) (5103418}
PULLEY ASSY {PAGE AT} .. ...... ... ......
@ NOT SERVICED: CONVERT TYPE 688
TO TYPE 870.
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

BOLT. 3/8"-18X1 1/8" (12.90017)
BOLT, 3/8"-16X2 374" {12.8001)
BOLT, 3/8"-16X3 1/4" {1Z2.8001)

APRIL, 1881 PAGE
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5

M P C

PART

G .. NUMBER

OO0

ENGINES

5.4000A FAN

5.4025 - SUPPORT, FAN MOUNTING

9409914
450517
427567
103321
103322

5.4090 -

5164284
186622
1868612
103341
103321

54100 -

427564
5108436
103322

5.4180 -

513158386
511107
5125022
5108749

5.4290 -

5109642
5108434
5134618
5109641
5135834
179847

% CAP & SPACER ASSY. (INCLUDES CAP

*

-

. BOLT, 5/16"-18X7" ADJ.

{CONTDY

BOLYT, 3/8°36X4 /47 (1280010 .. .. ...
BOLY, 3/87-16X4 3/4” (129001} ... ..., ...
BOLY, 7/167.14X1 3747 (1298000 . ... ... ..
LOCKWASHER, 3/8" 1282000 ... .. ......, ..
LOCKWASHER, 7/16" {12.8200} ............
* NOT SERVICED: USE 81419485 PLUS

{2} 179850 AND {2} 179884 BOLYS.

BRACKET. FAN SHAFY

SPACER, 13/32" X 7/8" X /8" {7.1581} .. ...
BOLT, 3/8"16X1 /4" (129001 .. .. ... ...
BOLT, 3/6"-16X1 3/8" (12,9001 . ... ..... ..
WASHER, 378" {129180) . ....... .. ... 0
LOCKWASHER, 3/8" {(12.82000 .. ... ...... ..

SHAFT, FAN

FOR SHAFT SEE PULLEY AND HURB ASSY.
BREAKDOWN,

BOLY, 7/16"-14X1 378" {12800} . .. ... ... ..
WASHER, 15/32"{7.1898) ... .. ... ... .....
LOCKWASHER, 7/167 (1282000 . ...... ... ...

CAP & SPACER, FAN HUB
CAP & SPACER ASSY. INCLUDES CA®Y |, ... ..

CAP & SPACER ASSY. (INCLUDES CA®
SPACER .. .. i
% NOT SERVICED, USE (3) 81036786
SPACER AND 5107283 CAP.
* NOT SERVICED USE 51036786 AND
5107293 CAP.

SCREW. FAN BRACKET ADJUSTING

BOLT, B/168"18 X 8" ADJ. ... ... oL

APRIL, 1981 PAGE
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DETROIT DIESEL

AR

TYPES
L]
817
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1
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DETROIT DLHESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES .o
PART 6 8 8 6 7 7
VPG .. NUMBER .. ..., ...... NAME AND DESCRIPTION . _....... 7islsislais|jo{7io o
6{7 8 gigloiz2]0
2 1 6
5.4290 . SCREW, EAN BRACKET ADJUSTING
{CONT'D)
179856 BOLT, 7/167-14X3/4” {12.9001) . ... ... ..... 2
179858 BOLT, 7/16*-14X17 {12.9001) .. ... .. ....... 2
193221 BOLT, 7/16°-14X1 1/4" (12.9001} .. ...... ... 2 212
120393 WASHER, 5/16° (129180} .. ............... 1 1
103342 WASHER, 7/16" {12.9190} ... .............. 2 212 2
103322 LOCKWASHER, 7/16" {12.9200) ............ 2 212 212
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DETRO:!T DI'ESEL 5 3 MPC ENGINES
5.4000A FAN

.................... TYPES oo
_ PART 7 7 7 7 7
CFIG .. NUMBER ... ......... NAME AND DESCRIPTION . ........ 17y {1l7i117i3|7i4]7{86}7

01 1i7|3]8lals|sja|5
3 3 1 1 8
5.4010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHED} ... ......... 1 _
44 5147710  BLADE, %876 BLADE, BLOWER.............. 1
44 5145211 BLADE, 20°-6 BLADE, SUCTION ... .......... 1 1
4A 5162837 BLADE, 227.6 BLADE, SUCTION _............ 1
4A 6133872  BLADE, 22°-6 BLADE, SUCTION ... .. ....... 1
4A 5124701 BLADE, 22°-6 BLADE, SUCTION .. ........... - 1
AA 5173871 BLADE, 22°-6 BLADE, BLOWER . . ... ......... 1
4A 5100183  BLADE. 2476 BLADE BLOWER ... ........... 1
4A 5140100  BLADE, 24".6 BLADE, BLOWER . .. ... ........ 1
48 B171228  BLADE, 26%-6 BLADE, SUCTION .. ........... 1
4A 5171228  BLADE 26°-6 BLADE, BLOWER . . ............ 1
179816 BOLT, 5/16™18X3/4" (12.9007} ............ 4
186625 BOLT, 5/16°-18X7/8" {12.9001) ... ......... 4
186629 BOLT, B/16"-18X1" (12.900%) .............. 4 4 4
179824 BOLT, 5/1618X1 3/4" {12.900%) ... ........ 4 4
179826 BOLT, 5/16"-18X2" {12.900%} .............. 6186
186643 BOLY, 6/16"-18X2 1/16" (12.8001) ... ...... &
179828 BOLT, /167-17X2 1/2° {12.8004) ... ... .. ... 6
426444 BOLT, 5/167-18X3 1/4" (12.8001}. . .. ... . ... 4
186270 BOLT, 5/16°-18X3 1/2* (12.8001}. .. .. ... ... 6
103320 LOCKWASHER, 8/16” {12.9200) ............ 4jajejarjaleisjalaleiale

5.4015 - PULLEY & HUB ASBSY., FAN

SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED BELOW.

5140780 PULLEY ASEY {PAGE B1) ...,

B170486 FPULLEY ASSY {PAGEAT) ... ... ... ... ... 1
8 5131208 . PULLEY ASSY. {PAGE C1)} 5103345} ......... 1 1
5126247 ~* PULLEY ASSY IPAGE AT} ... .............. t
B137478 #PULLEY ASSY {PAGEBY} ... ... ........... 1
iB 5131207 = PULLEY ASSY. PAGEC1B103347y ... ...... L t
iB 51009885 = PULLEY ASSY. {PAGE DY) (51033486} ......... 1
5122869 PULLEY ASSY {PAGE A1) . ................. : 1
5132601 PULLEY ASSY {PAGE AT} ... . .. ... L 1
5126502 PULLEY ASSY {PAGE A1) ... ... ... ........ 1

# NOT SERVICED; USE COMPONENTS.
SEE ASSEMBLY BREAKDOWN.

= NOT SERVICED USE PART NUMBER IN
PARENTHESES.

* NOT SERVICED CONVERY TYFE 118 TO
YYPE B48 AND INCLUDE ITEMS THAT
DFFER IN 5.4010,

5.4028 . SUPPORT, FAN MOUNTING

4A 5126868 SUPPORT (.. e 111 H Ty 1
4¢ B133272 *SUPPORT ... ... . o 1
1A 5108945 SUPPORT ... . 2
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DETRO!T DIESEL 53 MPC ENGINES
5.4000A EAN
..................... TYPES .o
PART 7 7 7 v 7
LFIG L NUMBER L. ... ... NAME AND DESCRIPTION . ........ 1 ti7l1iriaiziajrisl?
cij1iaj1|7]3|{al4i8]5]4!|8
8 3 1 1 8
5.40285 . SUPPORT, FAN MOUNTING
{CONT'D}
4¢ 5109640 SUPPORT .. . e 1}t 1 1
5184294 SPACER, 13/32" X 7/8* X /8" (7.1581) ..... 2 3
9409079 BOLT, 3/8*-18X7/8 (12.9001) .. ........... 2
186619 BOLY, 3/8%16 X 1 1/87 (128001} .......... 212 2 212 2
940982186 BOLT, 3/8°.18X1 1/4° LOCK {12.89001} .. .. ... 1
1886812 BOLY, 3/87-16X1 3/8" (128001 .. .......... 3
186282 BOLT, 3/8*.16X3 1/4” (12.900%) .. ... ....... 2]2 2 2|2 2
9409914 BOLT, 3/8"-18X4 1/4* {129001} ............ 4
450517 BOLT, 3/87-16X4 3/4* {12.900%) ............ 2 212 2 2
4271567 SOLT, 7/16%-14X1 3/4° (12.800%) ... ... ..... 212 2 2
179871 BOLT, 7/16%14X3 1/4" (12.900%) ..., .. ... .. 2
103341 WASHER, 3/8” (129120} ... v oeerennnnes _ 3
103321 LOCKWASHER, 3/8" (1229200}, ............. AR| AR AR] AR AR| 4 AR
103322 LOCKWASHER, 7/16° {12.8200) ... .. ....... 2 212 2 2
* OBSOLETE -
5.4090 . BRACKET, FAN SHAFT
4C 5109641 BRACKET ... . e 1 1 1
5164294 SPACER, 13/32° X 7/8" X /8" {7.1681) .. ... 313 4 3 3
186612 BOLT, 3/8 16Xt 3/8” (12.8001)} ... ......... 313 413 3
4C 179856 BOLT. 7/167-14X3/4" (128001 .. .......... 2 2 2
103341 WASHER, 3/8* (128180} . ... ............. a
103321 LOCKWASHER, 3/8% (128200} . . ............ AR| AR AR| AR AR
ac 103322 LOCKWASHER, 7/16” {12.8200) ... ......... 2 2 2
5.4100 . SHAFT, FAN
FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN,
4C 427564 BOLT, 7/16%14X1 3/8° {12.9001 ., . ... ... .. 4 4] 4 4 4
4c 5108438 WASHER, $15/32° (71588} . ................ 4 4] 4 4 4
ac 103322 LOCKWASHER, 7/16” £12.9200) ............ 4 414 4 4
5.4180 . CAP AND SPACER, FAN HUB
5125022 CAP AND SPACER ASSY. {INCLUDES
CAPY H 1
5109034 * CAP AND SPACER ASSY. INCLUDES
CAPY o 1
5176204 -+ CAP AND SPACER ASSY. UNCLUDES
CAPY 11
5111071 # CAP AND SPACER ASSY. INCLUDES
AP e e 1
5121536 CAP AND SPACER ASSY. INCLUDES
CAPY i 1
5182861 - CAP AND SPACER ASSY. gNCLUDES
CAPY L 1
* NOT SERVICED, USE {1) 5144798 AND
{2) 5103676 SPACERS.
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5 3 MPC ENGINES DETROIT BIESEL
5.4000A  FAN

.................... TYPES . . e
PART 7 7 7 7
FiG .. O NUMBER L, L. NAME AND ODESCRIPTION .. ... .. .. T 7)Y TiY17T 3174171517
0i1l4i1}7]1]3;814 51418
3 8 3 1 1 8
5.4180 - CAP AND SPACER, FAN HUB
{CONT'D)
4 NOT SERVICED USE {1} 5107283 AND
{3) 5103676 SPACER.
+ NOT SERVICED, USE 5103718 PLUS
(1} 5144798 CAP,
5.4290 - SCREW, FAN BRACKET ADJUSTING
5134618 BRACKEY ... . .. . e i 1
5108434 ROLYT, 6/16"-18 X B ADJ. ... .. ... ... .. ..., 1 1
5108642 BOLT, 5/16°-18 X 7 ADJ. ... ... ......,. H 1 1
179837 BOLT. 3/8718X3/4" 12,8001 ... ... ..... 2
193221 BOLY, 7/16°-14X1 174" 128001 ... .. ... ... 2 2
120393 WASHER, 8/16" (129180} ................. 1 1 1
103342 WASHER, 7/18" (12,9180} . ............. ... 2 2
103321 LOCKWASHER, 3/87{12.9200y . ......... . ... 2
103322 LOCKWASHER, 77167 {12.9200) ......... ... 2 :
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DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN

.................... TYPES ...
PARY 7 7 8 8 a8
CEG L ONUMBER L NAME AND DESCRIPTION ....... .. 7T{riejg|oj8{2{8;2:8{3 ;8
1l7i4|0}40|012:712]{513
6 1 8 1 8 6
$.4010 - BLADE, FAN
44 5146845 BLADE, 1778 BLADE, BLOWER . . ... ..., . ... L
4A 5146844 BLADE, 1776 BLADE SUCTION ............. 1
4A 8145773 BLADE, 18°-6 BLADE, SUCTION ............. 1
4 5145212 BLADE, 20°-8 SLADE BLOWER . ... .......... 1
i 5162837 BLADE, 2275 BLADE, SUCTION . ........ ..., 1
4A 5173871 BLADE, 226 BLADE, BLOWER . . ...... ... ... R H
4A 5106199 ALADE, 227.5 BLADE, BLOWER . .. .. ... ... .. 1
4A 5100183 BLADE, 24°-8 BLADE BLOWER .. ... ......... H
4A 5171228 BLADE, 26”8 BLADE, SUCTION ... ...... .. 1 1
186625 BOLT. 5/16"18XY/87 {12.800% ............ g 4 8 4 4
186829 BOLT, 5/16"-18X1°{12.900% . ............. 4 4
180082 BOLY, 5/16°-18X1 3/8~ {12.8001}........... ]
179824 BOLT, 5/167-18X1 3747 (1128001} ... . .. ... .. 4
179826 BOLY, 8/16°18X2" (12900 .. ... ... ..., &
178829 BOLY, 5/16°-18X2 3/4" {12.800%) ......... .. 6l & §
103320 LOCKWASHER, 8/16" {12.9200) ............ 646161616 |AR{AR]{AR]JAR] 6| &
5.40156 - PULLEY & HUB ASSY, EAN
SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED BELOW.
5170456 #FPULLEY ASSY. {PAGEAY} ... .. ... ... ... 1
18 5131207 > PULLEY ASSY. {PAGE C1} (5103347 . ... ... .. 1 111 1]
5132601 PULLEY ASSY (PAGE AY) . .. ... ... ... ... ... H
5126502 PULLEY ASSY {PAGE AT} .. ... .. ... ... ... 1
5122868 PULLEY ASSBY (PAGE AT} ... ... .. . 1
B170472 PULLEY ASSY. {FAGEB) ... ............... %
5126242 @PULLEY ASSY. {PAGE AT} . ... .. .. ... ... .. 1
# NOT SERVICED; USE COMPONENTS.
SEE ASSEMBLY BREAKDOWN.
@ NOT SERVICED; CONVERT TYPE 828
TO 878,
* NOT SERVICED, USE PARY NUMBER N
PARENTHESES.
5.4025 - SUPPORT, FAN MOUNTING
44 H5126868 SUPPORT .. 1 171)3v§1 1
1A 5108845 SUPEORT ... . 22
4C 5108640 SUPPORT ... ... ... . PUN 1 H 111
8136366 * SUPPCRY ... ... . . .. .. e HE I
5164294 SPACER, 13/32 X 7/8" X 1/8° {71581} ... .. 4 3 4
9409079 BOLT, 3/87-16X7/8" {12.8CG01) ..., . ... ...... 2
186619 BOLT. 3/8"16X1 1/8" (1290011 ... ....... .. 2 zlt2p21¢2 2
9408215 BOLY, 3/78718X1 /47 LOCK {12,800 . ... ... 1
186612 BOLT, 3/87.16X1 3/8" {12,800 .. .. ... ... .. 3 3[3] 4
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5 3

MPC

PART

FG L NUMBER L.

ic

4C
4C
4C

5.4028

1866879
179880
186282
9409914
450517
427587
103321
103322

5.4090
5109641
5184294
186612
1798858

103321
163322

5.4100

427564

BE108436
103322

54180

B125022
5109034
5111071%
5108740
51090850

ENGINES
5.4000A FAN

- SUPPORT, FAN MOUNTING
{CONT'D}

BOLT, 3/87-16X1 3/8° (128001 .. ... .......
BOLT, 3/87-16X2 3/4” (128001} . ...........
BOLT, 3/8°-16X3 1/4* {(12.8001) . ...........
BOLT, 3/8*-16X4 1/4" {12.9001) ... . .......
BOLT, 2/8"-16X4 3/4" {12.9001} . ...........
BOLT, 7/16°-14X1 3/4” {12.8001) . ... .......
LOCKWASHER, 3/87 {12.8200) . .............
LOCKWASHER, 7/16* (12,9200} ............
* NOT SERVICED, USE 51419485 PLUS
2.178850 AND 2.178864 BOLTS.

+ BRACKET, FAN SHAFT

BRACKET .. ... . i
SPACER, 13/32" X 7/8" X 1/8" {7.1881) .....
BOLY, 3/8"-16X1 3/8" 128001 ............
BOLT, 7/16".14X3/47 (12,800} ......... ...
LOCKWASHER, 3/8” {12.8200}. . ............
LOCKWASHER, 7716 {12.9200} ............

- SHAFT, FAN

FOR SHAFT SEE PULLEY AND HUB ASSY.
BREAKDOWN.

BOLY, 7/16"-14X1 3/8" {12.800%), .. .. e
WASHER,15/32" {71898} ... ..............
LOCKWASHER, 7/167 (128200} ............

« CAP AND SPACER, EAN HUS

CAF(’: Agm SPACER ASSY. INCLUDES
APY e
* CAP AND SPACER ASSY. INCLUDES

CAR
@ CAF{’: A::to SPACER ASSY. INCLUDES
APY L
& CAF(_‘; AND SPACER ASSY. INCLUDES
AP} L
* NOT SERVICED, USE 5144798 CAP
AND {2) 5103576 SPACERS.
# NOT SERVICED, USE 5107293 CAP
AND {3) 5103676 SPACER,
@ NOT SERVICED, USE 5107293 CAP
AND 5103876 SPACER,
& NOT SERVICED, USE {1} 5107293 CAP.
{1} 5103718 SPACER AND {2
5103676 SPACERS.
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DETROIT DIESEL

PART

.AG L NUMBER

4C

4C

5.4000A  FAN

54290 - SCHEW. FAN BRACKET ADJUSTING

5134618
5108434
5109642
179837
193221
120393
103342
103321
103322

BRACKET ..ottt
BOLT, 5/16™18 X 5" ADJ. ..., vveeurnnn..
BOLT, B/1618 X 7" ADJ. . ... 0.,
BOLT, 3/8”-16X3/4" (123001} .............
BOLT, 7/167-14X1 1/4* {12.9001)
WASHER, 5/16* {12.9180)
WASHER, 7/16" {12.9190) .. ...............
LOCKWASHER, 3/8% {12.9200) . ... ..........
LOCKWASHER, 7/16° {12.9200)
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5 3 M#C ENGI!INES BETROIT DI1ESEL
5.4000A FAN

..................... TYPES .. e
PARY 8 8 8 8 B
FIG .. NUMBER . ... ... ... NAME AND DESCRIPTION ... ... ., 3|s8|l4aj8a8:5]8;518|6:81618
73 |{8:512]5:9{6136 5
1 G 7
54010 - BLADE, FAN
A 5147710 SLADE, 18"-6 BLADE, BLOWER ... ... ... .. .. 1
A 5148773 BLADE, 18"-6 BLADE, SUCTION .. ... ... .... 1
A 5145211 BLADE, 2076 BLADE, SUCTION .. ... ... ... 1 :
A 5148212 BLADE, 2078 BLADE BIOWER .. ... ......... 1 1
A 5162837 BLADE, 2275 BLADE, SUCTION .. ...... ... .. i
A 5106199 BLADE, 228 BLADE BLOWER .. .. ... ... ... 1 1 1
A 5171228 BLADE 26”6 BLADE, SUCTION . . ... ...... ... i
A $137483 BLADE 32"-8 BLADE. SUCTION ... ... ...... .. _ H
A 186625 BOLY, /167 18X374° (12.900% ... .. ....... 41414 4 4
' 186629 BOLY, 8187 18X1" {12.800%) ........... ... 4 68§
LA 175824 BOLT, B/16°18X1 374" (128001 ... ........ & 6
A 179828 BOLT, 6/16"-18X2 3/4" {1298001) .. ... ...... 5]
1A 103320 LOCKWASHER, 5/16" (12,9200 ............ ARJARIAR]JARIARI AR AR} AR] AR AR AR
5.4015 - PULLEY & HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.
5122868 PULLEY ASSY [PAGE AT} ... ...... ....... .. 1 1
5126242 H£PULLEY ASSY. (PAGEAT) . ......_ ... .. .., H
5145534 =+ PULLEY ASSY. (PAGE D1IY{B103B12) ..... .. .. 1 H
5122869 PULLEY ASSY {PAGE AN ... ... ........... H
iB 5131207 =+ PULLEY ASSY. (PAGE C1} (5103347 ... ..., 1
5170472 PULLEY ASSY. (PAGEBIYY ... ... ... ... .. 1
B 131210 * PULLEY ASSY (PAGE CH (5103349} ... .. .. 1
51458535 PULLEY ABSY. IPAGE DT} ..., .. ... ... .. 11141
# NOT SERVICED, FOR TYPE 838 USE
51455385 HUB ASSY. PLUS 5145212
FAN BLADE AND (2} 186625 BOLTS,
* NOT SERVICED, USE PART NUMBER N
PARENTHESES.
5.4028 . SUPPORT., FAN MOUNTING
1A 5126868 SUPPORT . ... 1 1 i
1A £108345 SUPPORT . 232 2121212
C 5109640 SUPPORT .. . 1
iC 8133272 *SUPPORY . . 1
5164294 SPACER, 13/32" X 7/8" X /87 {71681} .. ... 3:4) 4 3 3 4]14]474
186619 BOLT, 3/8°-16X1 1/8" (128001 ... ... ... ... 2 2712 2
86612 BOLT, 3/8™16X1 /87 (12.800% .. .......... 3;4)8:313
188282 BOLT, 3/8°-16X3 /4" (12,8001} . ... .. e 2 232 2
272429 BOLT, 3/B7-16X4 1/87 (128009 ... . ....... 414/ 4
9409814 BOLT, 3/8"-16X4 /4" (128001} . ... ... ... . 44 4
450817 BOLT, 3/8"16X4 374" (12,9008 .. ..., ... .. . 2
179871 BOLT, 7/16"-14X1 3/4" {12900} .. . ..... ... 2
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CETROIT ODtESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES o oo
PART 8 8 8 8 8
CFIG . NUMBER ... ... .., NAME AND DESCRIPTION ......... 3i8!4 8i5|/8]si8i6|8 6|8
7{3i8{i5|2|519/6]|3]6]8!8
8 6 0 7 9
6.4025 . SUPPORT, FAN MOUNTING
{CONT'D)
103341 WASHER, 3/8° {12.6190} .. ... .. v ovvnnn,. 2
103321 LOCKWASHER, 3/87 (129200} .. ............ AR[AR] AR AR] AR AR AR]ARI AR AR
103322 LOCKWASHER, 7/16 {12.8200) ............ AR AR
* OBSOLETE
5.4090 . BRACKET, FAN SHAFT
4C 5109641 BRACKET & ottt e 1 1
5164294 SPACER, 7/8" X 13/32° X 1/8" {7.1881) ..... 3
179837 AOLT, 3/87-16X3/4” (12.9001) .. ........... 2
186612 BOLT, 3/8"-16X1 3/B" (129001 .. .......... 4
190943 BOLT. 7/16"-14X3/4" {12.9001) ............ 2 2
103341 WASHER, 3/87 (12,9180} ... ... ... .oiiiin. 3
103321 LOCKWASHER, 3/87 (12,9200}, ... .......... AR
103322 LOCKWASHER, 7/167 {12.9200y . ........... AR AR
5.4100 - SHAFT, FAN
427564 BOLT, 7/16"-14X1 3/87 {12,800 .. ... ... ... 4 4
103322 LOCKWASHER, 7/18" (12.9200) ............ AR AR
5.418C . CAP AND SPACER, FAN HUB
109080 # CAP AND SPACER ASSY. (INCLUDES
CAPY 1
ac 5111071 % CAP AND SPACER ASSY, {INCLUDES
CAPY . 1
48 5103718 SPACER, B0 THICK ... ... .............. 1
# NOT SERVICED, USE 5103718 SPACER
PLUS {2) 5103676 SPACER AND
5107293 CAP.
% NOT SERVICED, USE {3) 5103675
SPACER AND 5107293 CAP.
5.4290 - SCREW. FAN BRACKET ADJUSTING
4¢ 5109642 BOLT, B/18°18 X 7" ADJS. ... ..o ien.., 1 1
186612 BOLT, 3/8"16X1 3/8" {12.900H ... .. .. B 3 4j414l4
4c 120393 WASHER, 5/16° (12.9190} .. ., ... ......... 1 1
103321 LOCKWASHER, 3/8" {12,92008 . ... .......... AR AR| AR| AR] AR
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DETROIT DIESEL

A
A
1A
A
A
PA
A
A
IA
1A
1A
1A
5A
A
A
1A

W
1A

5.40106 -

NPN
5146844
5120005
5146773
51452119
5145212
5162837
5106199
5377766
5171229
186625
186629
179824
186648
179828
178829
103320

540186 -

5.40C0A FAN

BLADE, FAN HIGH LOW AND
CHANKSHAFT MOUNTED

BLADE, CUSTOMER FUBNISHED .. .. .. .. .....
BLADE, 176 BLADE, SUCTION .............
BLADE, 18”.6 BLADE, SUCTION . ............
BLADE, 1876 BLADE, SUCTION .............
BLADE 20"-6 BLADE, SUCTION .. ... .........
BLADE, 20".6 BLADE, BLOWER . .. ... ........
BLADE, 2275 BLADE, SUCTION .............
BLADE, 22”5 BLADE, BLOWER . ... ... .......
BLADE, 26"-6 BLADE, SUCTION .. ... ........
BLADE, 267-6 BLADE, BLOWER . .. .. .. ... ...
BOLT, 5/18"-18X3/4" {12.9001) ............
BOLT, 5/16"-18X 1" (12,8009} ... ... . ... ...
BOLT, 5/16"-18X1 3/4" {12.8001) .. .........
BOLT. 5/16-18Xt 7/8 (12.9001) ...........
BOLT, 5/16°18X2 1/27 {12.9001). . ... ... ...
BOLT, 5/16"-1BX2 3/4” (129001} . .. ........
LOCKWASHER, 5/16" {12.9200) ............

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED,

5145534 FPULLEY ASSY (PAGE DN (5103812} ..., ...
51485535 # PULLEY ASSY. [PAGE D1} (5103352 .........

5132601

PLILLEY ASSY, (PAGE A1}

5131209 J PULLEY ASSY. (PAGE C1) (5103346} .........

5131208 j PULLEY ASSY. (PAGE C1) (5103345}

5134558

54025 -

5126868
5108945
5109640

5133272 *

8821343
5164294
849079
186619
1866812
8408215
186282
272429
8408914
450517
427564
179871

PULLEY ABSY. (PAGE B . ... ... .........
# NOT SERVICED, USE PART NUMBER IN
PARENTHESES.

SUPPORT, FAN MOUNTING

SUPEORY
SUPPORT
SUPPORT
SUPPORT ... .. . ... .. .. i i,
SUPFORT ... o e
SPACER, 13/32" X 7/8" X 1/8" {71581}
BOLT, 3/8"-16X7/8" {12.8001) .............
BOLY, 3/87-16X1 1/8” {12.8001)
BOLY, 3/8"-16X1 3/8” (129000 . ...........
80LT, 3/8"-16X1 1/4" LOCK {12.8001}
BOLY, 3/87-16X3 1/47 {12.8001)
BOLT, 3/8°-16X4 1/8" {12.9001}
BOLY, 3/87-16X4 1/47 {12.8001)
BOLT, 3/8"16X4 3/4" (128001 ..., .. ......
BOLT, 7/16"-14X1 3/8" {12.9001)
BOLT, 7/16"-14X1 3/4° (12.8001)
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5 3 MPC ENGINES DETRO!Y DIESEL
5.4000A FAN

.................... TYPES « i
PART 8 8 8 8 8 9 9
CEIG . NUMBER .., .. L. NAME AND DESCRIPTION ......... 7187 7|8{7i8}8 clo|o
ol7 7j6|7i8j8|j8igj1iole
_ 1 7 1 3
5.4025 - SUPPORT, FAN MOUNTING
{CONT'D)
427567 BOLT, 7/167-14X1 3/4" (12,9001} . ... ....... 2 2
5108436  WASHER, 15/32° (71598} .. ............... 4
103321 LOCKWASHER, 3/8” (12.9200}.............. Ar|AR|Arj AR ARl anlaniar| ARl AR
103322 LOCKWASHER, 7/18" (12.8200) ............ AR AR
* OBSOLETE
5.4090 . BRACKET, FAN SHAFT
a¢ B109641  BRACKET . ..........0.oiriniinnennnn.. 1 1
5134481  BRACKET ............ .00, 1
51642084  SPACER, 7/8" X 13/32" X 1/8” (7.1581) ...., 4
5135962  SCREW, 3/8”16X2 1/2* {12.9068} .......... 2
179837 BOLT, 3/8"16X3/4” (12.8001) ............. 2
9409079  BOLT, 3/8”-16X7/8" (12,8001} .. ........... 2
5157244  BOLT, 3/8"16X% 3/4" (4.4190) ... ... ....... 2
9409914  BOLT, 3/8°-16X4 1/4” {12.8001) . ........... 2
190943 BOLT, 7/16"-14X3/4" (12.9001) .. .......... 2 2
103321 LOCKWASHER, 3/8” {12.9200) . ............. AR|AR
103322 LOCKWASHER, 7/16” (12.9200) ............ AR
5.4100 . SHAFT, FAN
427564 BOLT, 7/16"14X1 3/8" (129001} ... ... ..... 4
B108436  WASHER, 15/327 (7.1688) .. ............... 1a
103322 LOCKWASHER, 7/167 {12.92000 ............ AR
5.4180 . CAP AND SPACER, FAN HUB
ac 5111071 % CAP AND SPACER ASSY. (INCLUDES |
CAPY oot i o 1
4B 5103718  SPACER, .80" THICK .. ... ... ... ... ... 1
48 103676  SPACER, 58" THICK _.........0oviennis 113
% NOT SERVICED, USE (3) 5103676
SPACER AND 5107283 CAP.
5.4290 . SCREW, FAN BRACKET ADJUSTING
4ac¢ 5109642  BOLT.5/18-18 X 7" ADJ. ...........\.oo0.. 1 1
ac 186612 BOLT, 3/8°-16X1 3/8" (12.9001) . ... ... R sjalalalalajal
4¢ 120393 WASHER, 5/16° {(12.8180) ................. 1 1
4C 103321 LOCKWASHER, 3/8" {12.8200) . .. ........... AR ARI ARL AR] AR AR AR AR
$03322 LOCKWASHER, 7/167 (12,9200} . ........... AR
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FIG . .. NUUMBER

PRPLEPPIRELPRPLSBP

o0

§

3

MPC

PART

E

NGINES
5.4000A EAN

........... NAME AND DESCRIPTION

8.4010 - BLADE, FAN

NPN
5146844
5146845
8147710
5145212
65148211
5371229
5177871
188625
186629
179824
186648
179829
179830
103320

5.4015

5431209
5145534
5147085
5147082
5145835
5147084
5131208

5.4025

5133272
8921343
5126868
5108640
5108945
5164294
5108438

186619
186612
186282
272429
450817
427564
427567

*

*

BLADE (CUSTOMER FURNISHMED) . ...........
BLADE, 1776 BLADE, SUCTION . ............
BLADE, 177-6 BLADE, BLOWER . .............
BLADE, 187-6 SLADE, BLOWER ., ... .........
BLADE, 20°-6 BLADE, SUCTION . ............
BLADE, 207-6 BLADE, SUCTION . ............
BLADE, 26"-6 BLADE, BLOWER .. . ...........
BLADE, 28”-8 BLADE, SUCTION .. .._...... ..
BOLT, 5/16"-18X7/8" {(12.9001) ............
BOLT, B/167-18X1" {12.9001} .. .. ... .......
BOLT, 5/167.18X1 3/4* {12.800%) ... ........
BOLT, 5/16"-18X1 7/87 {12.800%) . ... .......
BOLT, 8/16"-18X2 3/4* {12.8000) ... . .......
BOLT, 5/167-18X2"° (12.8001) .. ............
LOCKWASHER, 5/16" {12.9260) ............

PULLEY AND HUS ASSY. FAN

SEE ASSEMBLY BREAKDOWN FAGE AS
INDICATED.

PULLEY ASSY. (PAGE C1)(5103348) . ........
PULLEY ASSY. (PAGE D1} (5103512} .........
PULLEY ASSY. (PAGEDY) ..................
PULLEY ASSY. (PAGEDY} ... ..............
PULLEY ASSY, (PAGED1) .. ... .............
PULLEY ASSY. (PAGE DY ..................
PULLEY ASSY. {PAGE C1}{5103345) .. ... . ...
* NOT SERVICED, USE PART NUMBER iN
PARENTHESES,

SUPPORT, FAN MOUNTING

SPACER, 13/32" X 7/8" X /8" (7.1881) .. ...
SPACER, 15/32° X 16/16" X 5/33*

{7.9898Y ...
BOLT, 3/8"16X1 1/8" 328001 ........ . ...
BOLT, 3/87-16X1 3/8" {12.3001) .. .. .. e
BOLT, 3/8°18X3 1/4" (128001 .. ..., ... ..
BOLT. 3/87-16X4 /8" {12.800%) ... .. ... ....
BOLT, 3/87-16X4 3/4" (12.900% ... . ... .....
BOLY, 7/16"-14X1 3/8° 128001 . ....... ...
BOLT, 7/1687-14X1 3/47 {12.8001)

APHIL, 1981 FAGE
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. FiG ... NUMBER

4C
4C
4C
4
4C

4
4C

4C
4C

DETROIT DIESEL

PART

540285

1798713
103321
103322

5.4030

5109641
179856
179837
103322
103321

5.4180
5103718
5103676

5.4290

5109642
120383

5.4000A FAN

SUPPORT, FAN MOUNTING
{CONTD}

SOLT, 7/16°.14X3 1/4" (12,9001} .. .. .......
LOUKWASHER, 3/8" (129200 . .. . ..........
LOCKWASHER, 7/716" {12.8200y ............
* OBSOLETE

SRACKET. FAN SHAFT

BRACKET {B.4290) . ... o\t tareanenn,
BOLT, 7/167-14X3/4" (12.9001) ............
BOLT, 3/87-16X3/4" (12.9001) .............
LOCKWASHER, 7/16" {12.9200} ............
LOCKWASHER, 3/8% (1292008 .. ... .........
CAP AND SPACER, FAN HUB
SPACERLBO" THICK) . o oot
SPACERLBE" THICK) .. ..o
SCREW. FAN BRACKET ADJUSTING

BOLT, /1618 X 7 aDd .. ... .. ... . ...
WASHER, 5/16” {12.9180}
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5 3 MpPC ENGINES DETROIT DIESEL
5.4000A FAN

.................... TYPES ...
PART 9 9 11141
FIG .. O NUMBER ... ... ... NAME AND DESCRIPTION ... ... ... 41918 6 TiI2{9j0:0}10
3{4 ] 1T{7}8 0t0i0
1 2i4'lée
5.4010 - BLADE, FAN
-A 5146848 BLADE 178 BLADE BIOWER . ... .. ... ... H
A 5147710 SLADE, 1876 BLARDE BLOWER . .. ...... ... .. i
A 5182837 BLADE, 22°-8 BLADE, SUCTION ... ., e 1 1
A 5119011 BLADE, 22°-5 BLADE, SUCTION . ............ 1
A 5140100 BLADE, 24”.5 BLADE BLOWER . ............. H
A 5128608 BLADE, 2476 BLADE, SUCTION .. ........... H
- 5100183 BLADE, 2476 BLADE, BLOWER .. ... ... ... .. 3
A 5171228 BLADE, 26”6 BLADE, BLOWER .. ............ i 1
LA 5171228 BLADE, 26"-6 BLADE, SUCTION _............ 1 H
186625 BOLY, /167 18X7/8° {12.9001} ............ 416
186629 BOLT, B/168°-18X1" (129001 ... .. ........ gl 86
179819 BOLT, 8/167-18X1 1/8" (128001 .. ... ..... 4
179822 BOLT, 5/16718X1 /727 (12900 .. ......... &
179823 BOLT, 8/167-18X1 &/8" {12900} .. ... . .... §
179824 BOLT, 5/16"-18X1 3/4" (128001} ... ... ... .. 6 6
179826 BOLT, 8/16°98X2° (1289001} .............. & 8
179828 BOLY, 5/16°18X2 1/27 (12,8001} ........... 8
179830 BOLT, 5/167-18X37 (129001} .............. ]
103320 LOCKWASHER, 5/167 {12.9200y ............ AR{AR[ARJARIARIARJARJAR[AR|{ AR AR AR
5.4015 . PULLEY AND WUB ASSY., FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED.
5145534 » PULLEY ASSY. (PAGE D {5103%12) ... ...... H
5147082 PULLEY ASSY. {PAGE DY) .. ................ 1
5145535 PULLEY ASSY. (PAGEDY) .......... ... ..... 1 3
5131208 » PULLEY ASSY. (PAGE C1} (5103348} ......... H 1 1 HE IR
5148441 PULLEY ASSY. (PAGE A1} . ................. 1
5131207 * PULLEY ASSY. (PAGE C1) (6103347 . ........ 1
58122869 PULLEY ASSY. (PAGE AT} ... ... ... ...... 1
* NOT SERVICED, USE PART NUMBER IN
PARENYHESES.
5.4025 . SUPPORT, FAN MOUNTING
5126868 SUPPORT .. . e e 1 Tt
$C 5108640 BUPPORT ... e 1 i 11 1%
5108545 SUPPORT . e i 212 2
ig 5141945 SUPPORT . ... . e 1 3
5164284 SPACER, 13/32" X 7/8" X 1/8° (7.188%Y) ..... 414 3
5108436 SPACER, 15/32" X 15/16* X 5/33" '
(71898 ... L 4 4 4141454
186619 BOLT, 3/8"-16X1 1/87 (1290010 ............ 2 232
186612 BOLT, 3/8".16X1 3/8° 12,9001 .. ... ... .... 414 3
186282 BOLT, 3/87-16X3 /4" 12,8001y .. .......... 2 2:2;:2
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. Fl

4C

4C
4C

4C
4C
4ac

DETRO!T RIESEL

PARY

G ... NUMBER ...

5.4025 -

272429
4505617
AZ7564
A2TEET
179871
163321
103322

5.4090 -

53109641
5134618
5164294
179856
193221
179837
186612
103342
103322
103321

5.4180 .
5103718
5147472
5103676

5.4280 -
5108434

5109642
120393

54326 -

5137548
181350
103320
114493

5.4343 -

5.4000A EAN

SUPPORY, FAN MOUNTING
{CONTHY

BOLT, 3/8"-16X4 1/8- {12800} . . ..........
BOLY, 3/8"-16X4 3/4" {12800%) . ...... .....
BOLT. 7/16"-14X1 3/8" (128001 . ..........
BOLT, 7/168"14X1 3/47 {12900% .. ... ......
BOLY, 7/167-14X3 1/47 (12.8300% . ... ... ...,
LOCKWASHER, 3/8" (12.9200y .. ... ... ...
LOCKWASHER, 7/18" {12.8200} ... .........

BRACKET, EAN SHAFT

BRACKET (9.4290). ... ... ... .. ... . ...,
BRACKET ... ... .. . . i
SPACER, 7/87 X 13/32° X 1/8" {7.1581 . . . ..
BOLT, 7/16"-14X3/4" (128001 .. ..........
BOLT, 7/16"-14X1 174" 128001} .. ... ... ...
8OLY, 3/87-18X3/4" 4128001y ... .. . .....
BOLT, 3/8B"-18X1 3/8" {12.8001) . ...........
WASHER, 7T/18" {12.8180F ... ... ... ... .....
LOCKWASHER, 7/16" (1292008 ... ... ... ..
LOCKWASHER, 3/8" (129200, . .. ..., .. ..

CAP AND SPACER, FAN HUB

SPACERLBO THICKY . . . ... ... ... ... ..
SPACER {32 THICK) . . .. ... ... ... ... ...,
SPACER (B8 THICK} . ... ... .. ... .......

SCREW. FAN BRACKET ADJUSTING

BOLT, B/16738X5™ . ...
BOLT, B/16"-18 X 7" ADJ. ... .. ... ... ..,
WASHMER, B/167 {12.9190) .. ... .......... ..

JDLER PULLEY, FAN BELT {WITH
ARJUSTING ARM)

GUIBEASSY. ........ . .. ... . . i,
BOLT, 5/18"-24X2 1/2" {12.8001)
LOCKWASHER, 6716~ {12.82000 .......... ..
NUT, /16724 {12.8120) ... ... .. ... ......

ARM, FAN BELT |DLER PULLEY
ADJUSTING

AN ARM ASSY. INCLUBDES ARM, PULLEY
SHAFT AND BUSHING WHICH ARE NOT
SOLD SEPARATELY, PLUS BEARING IN
5.4343.
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DETROIT DIHESEL 5 3 MPC ENGINES
5.4000A  FAN

..................... IYPES ..
PART 9 9 Ty
LFIG O NUMBER L. L. L NAME AND DESCRIPTION ......... 419156 G99 719{9;10(03i0
3141318 71718 0100
O 1 2ial 6
54343 - ARM, FAN BELY IDLER PULLEY
ADJUSTING (CONTD)
5148443 + ARM ASSY. . ... e 1
908140 BEARING ... ... it e 1
179847 BOLT, 3/B%16X2° (128001 ............... 1
£138928 WASHER, 10" tD. X 1 3/8" 0B, . ........... t
103321 LOCKWASHER, 378 (129200}, ... ... ....... t
102635 NUT, 3/8"-16 (129120 ... ... ... ... .... §
+ NOT SERVICED, USE 5136623,
54346 . BRACKEY, FAN BELT IDLER PULLEY
ADJUSTING ARM STOP
5147111 SUPFORY, iIDLER ARM ADJUSTING .. .. ... .. ..
5147467 HURB, iDLER ARM SUPPORT . ... ... ... ... ....
117297 SCHREW, 5/16"18X1 3/4" FIL. HD.
{12.8010) .. .. e H
186619 BOLY, 3/87.16X1 1/8” {12.89001} .. .......... 1
455537 BOLT, 3/8"-16X4" (129001} ... ... ........ 2
5196119 SPACER, 3/8" THICK (B.4028) .., . ... ... ... L
103341 WASHER, 3/B" (129190 .................. 1
1033 LOCKWASHER, 3/8" (1292000 .. ............ 3
120376 NUT, B/16"-18 §12.91200 . ... ... ... ....... 1
102635 NUT, 3/78 16 (129120 ... ... .......... i
54383 - SPRING, FAN BELT IDLER PULLFY
SUPPORT SHAFY
5136654 BPRING ... .. e e L
54385 - BRACKET, FAN BELT IDLER PULLEY
SPRING
5147122 BRACKET ... . e H
427588 BOLY, 3/87-16X2 1/2" (128001} . ........... 2
103321 LOCKWASHER, 3/8" (1282000 .. .. ... ...... 2
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CFIG L NUMBER

4A
4A
4A
4A
44
4A
4A
44,
4M
4A
4A

4A
44
LN
44

4C
44

3

M P C ENGINES

PART

5.4010 -

NPN
51288508
5145211
5100183
5106189
5145212
5177766
5162837
186625
186629
180082
186648
179826
179827
179828
179828
103320

5.4015 -

5131207 *
5148441
5100588 +
5103812
5147085
5100884 *
5147083

5170486 % PULLEY ASSY. {PAGE AY)

5122868
5140790

5.40286 -

5108640
5126868
8921343
53108945
5101580
5101661
186619
179851
186282
450817
272429

5.4000A FAN

BLADE, FAN

BLADE {CUSTOMER FURNISHEDY ... ... ....
BLADE, 2476 BLADE, SUCTION . ... ... ... .,
BLADE, 20°-8 BLADE. SUCTION . ......... ...
BLADE, 2470 BLADE, BLOWER .. .. .. .. ... ..
BLADE, 2276 BLADE BLOWER .. .. ... . .... ..
SLADE, 2076 BLADE, SUCYION . ... ... ... ..
BLADE, 2676 BLADE, SUCTION .. ......... ..
BLADE, 2275 BLADE, SUCTION . ... ... ... ...
BOLY, 5/16-18X7/8° {12.8001 . ...... ... ...
BOLT, 5/18"18X1" (12,8001 .. .. ... ... ...,
BOLY, 6/18".18%X71 3/8" {128001}). ... ... . ...
BOLY, §/16"18X1 7/87 (12.900% ... ... .....
BOLT, 5/167-18X27 {12.900Y) .. ............
BOLT, B/18"-18 X 2 1/4" {312.8001%) ....... ..
BOLY, 6/16718X2 1/27{12980601) .. .........
BOLT, 5/167-18X2 374" N2.8000) .. ... ... ...
LOCKWASHER, 5/18" {12.9200

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INSICATED.

PULLEY ASSY (PAGE CH) 5103347 ..., .. ..
PULLEY ASSY [PAGE A1} ... ... ... ... ...
PULLEY ASSY. (PAGE D1} {8103594)
PULLEY ASSY (PAGEE1Y ... ... ............
PULLEY ASSY [PAGE DYy ... ... ... ........
PULLEY ASBY. (PAGE D13 (8103348} .. ... .. ..
PULLEY ASSY. (PAGE D1}

PULLEY ASSY. [PAGE A1}

PULLEY ASSY (PAGE By . ... ... .. .......

* NOT SERVICED, USE PART NUMBER IN
FARENTHMESES,

% NOT SERVICED, FOR SERVICE USE
COMPONENTS.

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORY
SUPPORT
SUPPORT .. .
SPACER (2.047 L)
SPACER{A. 247 L} ... .. . o
BOLY, 3/87-16X1 1/87 (12.9001)
BOLY, 3/8"18X3" (12,9001 . ... ... .......
BOLT, 3/8"-16X3 1/4" {12,300
BOLT, 3/8"-18X4 3/4” {12.8001)
BOLT, 3/787-16X4 1/8° {12,900}

APRIL, 1981 PAGE
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CETROY

.

[WET RN

PARY

. NUMBER ..

540285

1868290
A2TEE7
103321
103322

5.4080

5109841
5164294
179837
179856
103321
103322

5.4100

186612
427564
5164294
103341
5108436
103321
103322

5.4180
5103676
5103718

5.4290
5108641
179837
5108642

1798586
120393

5.4325

DH+E S EL

5.4000A FAN

- SUPPORT, FAN MOUNTING
{CONT'LY

BOLT, 3/87.36X87 (12,9001} ... ..... .. ...
BOLT. 7/16"-14X1 3/4" {12.9001 .. . ... .....
LOCKWASHER, 3/8" {12.9200)..............
LOCKWASHER, 7/16" (12.9200)

- BRACKET, FAN SHAFT

BRACKET ... .. e
SPACER, 778" X 13/32° X 1/8” {11881}
BOLT. 3/8"-16X3/4" (12,9001}

BOLY, 7/167-14X3/4" {12.9009)
LOCKWASHER, 378" {128200)..............
LOCKWASHER, 77167 {12.9200}

- SHAFT, FAN

BOLT, 3/8"-18X1 3787 (129001} . .. ... . ...,
BOLY, 7/16"-14X1 3/8" {12.8001)
SPACER, 1/8" THICK (7.1581)
WASHER, 3/8" {12.8190)
WASHER, 1B8/32" {71598} ... ....... .......
LOCKWASHER, 3/8" {12.8200)......... .....
LOCKWASHER, 7/16" {12.9200)

- CAP AND SPACER, FAN HUB

SPACER, 56" THICK
SPACER, 80" THICK

- BCREW, FAN BRACKET ADJUSTING

BRACKET .. ...
BOLT, 3/87-18X3/4" {12.8001)
BOLT. 8/167-18X77 .. .. .
BOLT, 7/16"-14X3/4" (12.8001)
WASHER, S/16" {12.8190) ... .. ... .._.....
* FOR 10.97 TO 11.6” FAN MEIGHT ONLY

*

- HILER PULLEY ASSY., FAN BELT

ASSY. INCLUDES ARM, PULLEY, SHAFT
AND BUSHING NOT SOLD SEPARATELY
AND BEARING IN $.4332.

APRIL, 1881 PAGE
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5 3 M PG ENGINES DETROIT DIESE.L
5.4000A FAN

..................... TYPES .. ... ... o
PART SO A T I B O O O e O O O ¢
CFHG L O NUMBER L. L. NAME ANG DESCRIFTION ... ... .. .j0jojo0i0i0j0lO0j0]0{0 00
21212{3}3|{4]14]41415}5]8
3j4|518/910[1 165810711} 3
5.4325 . IDLER, PULLEY FAN BELT WITH
ADJUSTING ARM (CONTD}
5148443 + IDLERASSY. ... ... ... Ll 1
£137648 GUIDE ... . e s 1
5196119 SPACER, 3/B” THICK {34001} .............. 1
181350 BOLT, 8/16-24X2 3/4" {129001} .. ......... t
103320 LOCKWASHER, 8/167 {12.9120) . ... ........ 3
4+ NOT SERVICED, USE 5138623,
54332 - BEARING, FAN BELT IDLER PULLEY
908140 BEARING ... ... .. .. .. i 1
5.4347 . SUPPORT ASSY., FAN BELY IDLER
PULLEY
5147111 SUPPORT .. .. .. i i
5147467 HUB ... e 1
117297 SCREW, /16" 18X1 374" (12.8010} .. .. .. ... H
186619 BOLT, 3/8".16XY 1/8" {12.8001} .. ... ... .. .. 1
179847 BOLT, 3/87-16X2" 1128001} ............... 1
$139928 WASGHER, SPEC. (5.4337) .............. . ... 3
103341 WASHER, 3/8" {32.9180} .................. 1
103321 LOCKWASHER, 3/8" (129200}, ... .......... 2
I20376 NUT, 5716798 (12.9120) . ........ ... .... 1
102635 NUT, 3/8" 18 {12.8320) ... ... .. ... .. . ... 2
543563 . SPRING, FAN BELT IDLER PULLEY
SUPPORT SHAFT
5136654 SPRING ... .. ... . i 1
5147122 BRACKET (543858}, . ... .......... ... ... 1
179849 BOLT, 3/87-16X2 1/27 {12.900%) . ........... 2
103321 LOCKWASHER, 3/8" {12.8200}........... ... 2
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% 3 MPC ENGINES DETROIT DIESEL
5.4000A EAN

.................... TYPES .
PART R T T e O I 2 I O O I |
HGE L NUMBER L L. L MNAME AND DESCRIPTION ......... oioic|O0ioiT 1Yl v i1 11111t
Lis5|l6ei6|B8|2168]5!516]6i6]616
417103614 [6]7i8]0|1127131{4
B.4G10 - BLADE, FAN
NPN BLADE [CUSTOMER FURNISHMEDY ... ... ... .. k
N 5173871 SLADE, 2276 BLADE BLOWER . ........ ... .. 1
\ 5162837 BLADE, 22°-5 BLADE, SUCTION ............. 1
N 5172003 BLADE, 2676 BLADE, BLOWER .. .. ........ .. 1
N 5173872 SLADE, 227.6 BLADE, SUCTION .. ........... 1
N 5106183 BLADE, 2476 BLADE, BLOWER ... ..., ... .... 1
\ 51068199 BLADE, 225 BLADE, BLOWER . . ... . ..... . .. H
. 5471229 BLADE, 26"-6 BLADE, BLOWER . ............. 14
N 5128508 BLADE, 24"-6 BLADE BLOWER . ............. 1
N 5171228 BLADE, 26°-8 BLADE SUCTION . ............ 1 1
N 5145211 8L ADE, 2076 BLADE, SUCTION . ......... ... 1 1
. 186826 BOLT, 5/167-18X7/8" {12,800 ............ 4 6
. 186629 BOLT, 5/16"-18X17 (12,8001} .............. 4 B g 618
N 179819 BOLT, 3/16"-18X1 /87 (128008 . ... ....... 8 :
3 179823 BOLY, B/16"-18X1 B/87 (12.8001%) . .......... 8
Y 179826 BOLT, 5/16"-18X2" {12.9001) . ..., ... ..... 6
N 179828 BOLT, 57167 18X2 1/2° (128001 ........... [ & 6
103320 LOCKWASHER, B/167 (1282000 . ........ ... 4161616 6l4i6[6|8B8|6i8}6}|86
5.4015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW,
5122868 PULLEY ASSY. IPAGE AYY ... ... ... ..... 1
5147085 PLILLEY ASSY IPAGE DY) .. .. ... .. .. ..... 1
5131207 » PULLEY ASSY. (PAGE C1115103347 ......... 3
5103512 PHLEY ASSY. (PAGEET) .. ... ... v 1 1 1
51706472 PULLEY ASSY. (PAGEBYY .. ... .......... ... H
5103345 PULLEY ASSY. [PAGEEN) . ... ... ... . ...... ' 1 131} sp 1)1
B105127  * PULLEY ASSY. (PAGE DN {85108163} . ... .. ... 2
* NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
5.4025 - SUPPORTY, FAN MOUNTING
\ 5126868 SUPPORY ... ... e 1 1 1
: 5109640 SUPPORT . o 1 1i10 1 1
5108945 SUPPORTY . ... . e 2i2 2
B921343 SUPPORT .. 2
5100202 SUPPORT .. e 1
5141945 SUPPORT . 1
5164294 SPACER, 13/32°X7/8°X1/8*{7.1681) . ... . ... 4
186619 BOLT, 3/8"-16X1 1/87 (12,9001 . .. ... ... ... 212 2
186282 BOLT, 3/8%16X3 /4" (12,9001 ..., ...... 212 2
272429 BOLY, 3/8"-168X4 1/87 (12.9001 .. . ...... ... 414 414
AS0617Y BOLT, 2/87-16X4 3/4° (129008 .. ... ... ... 2 ziziz23212
427587 BOLT, 7/167-14X1 3/4" {12800 . ... . ... .. 2 21 21 2 2
179871 BOLT, 7/167-14%3 1/4" {12800 . . ... ... .. 2
186612 BOLYT, 3/8716X1 3/87 (128001 ... ... .. .. .. 4
186646 BOLYT, 1/27-13X1 374 129001y . ... ... ... .. 2
186288 BOLT. 3/8"-16X4 /27 {12.80C0%1 .. .......... 2
186725 BOLT, 1/2°-43X1 1/27 {12800 ......... ... 1
5150230 WASHER, 3/8"X1 3/18" {34120y ... ... . ... 2
5109949 WASHER, SPL. .. ... ... ... . 2
103321 LOCKWASHER, 3/8" (129200} ... . ... .. ..... 414 814 a4l aia
103323 LOCKWASHER, 1727 (12,9200 . ... ... ... ..., H
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DETRO!T DIESEL 5 3 MPC ENGINES
5.4000A FAN

.................... TYPES ... e
PARY TP13 P11 Y 111813101
CFIG UL UNUMBER L.l NAME AND DESCRIPTION ......... ojojojoio{t|ti1iti{1i1{1}1
516/616]6;2]5[5|5]61616 61
41710131614 |6[718B10]112]13]:¢
5.4028 . SUPPORT, FAN MOUNTING (CONTD)
103322 LOCKWASHER, 7/16" (129200} ............ 2 212{2j)2
5.4090 - BRACKET, FAN SHAFY
4C 5108641 BRACKET ... . ... . i i 1 1191t
5134618 BRACKET ... ... ... i i, 1
178837 BOLT, 3/B7-18 X 3/4" (129001} ... ........ : 21212
179856 BOLY, 7/16°-14 X 3/4" (128001} ....... .. .. 2 2122
193221 BOLT, 7/16"-14 X 1 1/4* (12800} ......... 2
103342 WASHER, 7/16" (12.9180} .. ............... 2
103321 LOCKWASHER, 378" (1292000 . ............. 2 2232
103322 LOCKWASHER, 7/96" {12.8200) ............ 2 2121212
5.4100 - SHAFY, FAN
186612 BOLT, 3/8"16X1 3/8" (128001} . ........... 313 4 31414
427564 BOLT, 7/16-14X1 3/87 {12.8001 . ........., 4 4 4141414
5164294 SPACER, 13/32" X 7/8" X 1/8" {7.1881) ... .. 313 4 33141 4
4C 5108436 SPACER, 15/32" X 15/16" X B/33"
{F.1BBB) .. i 4 4 4141414
103321 LOCKWASHKER, 3/8" (1282008, . ............ 3j3 4 3|4} 4
4C 103322 LOCKWASGHER, 7/167 (1282000 ............ 4 4 4 t41414
54180 - CAP AND SPACEH, FAN HUB
4C BE103676 SPACER{8E" THICK) . ......... . ... ..t 113 1 3
4C 5163718 SPACER{BO" THICK) ... ... ... ..., 3 2
5.4290 - SCREW, FAN BRACKEY ADJUSTING
5108434 BOLY, 5/16"18X5° . ... ... .. ... ... .. ... 1 1
4C £109642 BOLT, 5736 -1BXTADJ. ... . .. . ... 1 1 TPt
4C 120383 WASHER, 5/16" (12.8180) ................. 1 1 ti{tv]1]1
AN
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5 3 MPC ENGINES DETROIY DIEESEL
5.4000A FAN

..................... TYPES ... e
PARY  NEREEEERENEER A ERREREREE
FIG ... NUMBER ............ NAME AND DESCRIPTION . ........ BR A EREREEREEERERERERERE
eiglslelz2i7i7zl7r{ri?i7]8
sl7islal1i2|3I816l7]|8]0
54010 . BLADE, FAN
NPN BLADE, CUSTOMER FURNISHED ... ......... 1 1
A 5171229  BLADE 267-6 BLADE, BLOWER ., ... ........ 1 : 1
A 5177786  BLADE, 26-6 BLADE, SUCTION ............. 1
A 5173872  BLADE, 227-6 BLADE, SUCTION ... ... ...... 1 1 1
A 5173871 BLADE, 227.6 BLADE, BLOWER . .. ... ... ... .. 1 1
A 512B508  BLADE, 2476 BLADE. BLOWER . .. ... . ...... 1
A 5100183  BLADE, 247-6 BLADE, BLOWER .. .. ... ....... 1
A 186625 BOLT, 5/16"-18X7/8” (12.80014} ............ 18
A 186629 BOLY, 5/16-18X 1" {12.900%) .............. 6 6
A 180082 BOLT. 8/167-18X1 3/8” {(12.8001) . ... ....... 8 8§
A 179823 80LT, 5/18"-18X1 5/8" {12.8001}........... 6
A 179826 BOLYT, 5/167-18X2" (12,9001} . ............. 6
A 179828 BOLT, 5/1671BX2 1/8* {12.800%) .. ... ... ... 5 8
A 179830 BOLT, 5/16"-18X3" (12.9001} ... .. ......... 5
A 103320 LOCKWASHER, 5/16" (129200} ............ 6i6l6i6i6i6 8 61616
5.4015 . PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
51033458  PULLEY ASSY. PAGEEN ... oot 11
S103347  PULLEY ASSY. (PAGEEY .................. (IR IRTE ACTE AR TN NI O BRI B I BRI A
5.4025 . SUPPORT, FAN MOUNTING
c 5109640  SUPPORT .. ..ottt t11 s bebe]s 141
BI41945  SUPPORT ... .. 000t 1 1 1
450517 BOLT, 3/8"-16X4 3/4” (129001} ... ......... 2iz2l2jz2iz2i2t2]z2i2i2]1212
4275867 BOLT, 7/187-14X1 3/4” (12.8001) . ... ... ... 2izi2l21271212 212
179871 BOLT, 7/16°14X3 1/4* {12.9004}........... 2 2 2
102322 LOCKWASHER, 7/18” {12.9200) ............ 2 2t2izi2tz|2j21212]212
£.4090 - BRACKET, EAN SHAFT
¢ 5109641 BRACKET ... o BERENE: 1 111
134618  BRACKET ... . ... .\, 1 1] s 1 1
179837 BOLT, 3/8*-16X3/4" {12.9000) . ... ... ...... 221212 2 2§2
179866 BOLT, 7/167-14X3/4" (12,9001} ............ 221272 2 212
193221 BOLT. 7/167-14X1 1/4" (12,8001} . ... ...... 2 212 2 2
103342 WASHER, 7/16" {12.9180) .. .. ...... ....... 2 2| 2 2 2
103321 LOCKWASHER, 3/8" {12.92001. ... ... . . 212122 2 2]z
103322 LOCKWASHER, 7/167 {12.9200} ... ...... ... 212 {2bz2f2{2iz2f272(21242
5.4100 - SHAFT, FAN
¢ 427564 BOLT, 7/16".14X1 3/8" {12.8001} . .. ... .. ... 4i1alalalsiaialalalaia]s
¢ 5108436  WASHER, 15/32" (7.1588) ... ... ... .. .. .. alalsialalaisaialalaia]a
¢ 103322 LOCKWASHER, 7/167 (12,9200} ............ 41 4iajalalaiajalajajala
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DETROtT DIESEL 5 3 MPC ENGINES
5.4000A FAN

..................... TYPES .. ..
PART (I ERER R EREEEEEREERERE RN
DFIG UL NUMBER L Ll NAME AND DESCRIPTION ... ... .. IBREREEEREREEEREREEEREE
6i6i8i6tY 77717778
$|7|8:i9|1j213|8168[719]|0
54180 . CAP AND SPACER, FAN HUB
4C 5103678 SPACER{S6" THICK} . . ... ... . ... ... 3jzi 151 3 3
5.4290 . SCREW, FAN BRACKET ADJUSTING
5108434 BOLT, S/18"-18X6" ., ... ...l 1 P10t 1 1
4C 5108642 BOLT, B/16" 18X 7" ADJL . ......... .. ..., 1IN BEEREE 1 111
4C 120393 WASHER, §/16" (12,8180} .. ... ........... 1818111 L2 O T T O I
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DETROIT DIESEL

5.4000A FAN

PART

FIG O NUMBER. ... oL NAME AND DESCRIPTION . ... ... ...

LT
4A
4A
4h,
44
4A
4A
4A
4A
44
44
4A
44,
4A
45
aA
44,

4h
4C

54010 - BLADE, FAN HIGH LOW AND
CHANKSHAFT MOUNTED

NFPN BLADE, CUSTOMER FURNISHED
5173871 BLADE, 227-6 BLADE, BLOWER .

5171228  BLADE. 26"-6 BLADE. SUCTION

5100183  BLADE. 2476 BLADE, BLOWER |

5128508  BLADE 24°-6 BLADE, BLOWER .

5171229  BLADE, 26"-6 BLADE, BLOWER .

5106199  BLADE 22".5 BLADE, BLOWER .

5172003  BLADE, 26"-6 BLADE, BLOWER |

5173872  BLADE, 22"-6 BLADE, SUCTION

186629 BOLT, 5/16"-18X1" (12.9001) .

186648 BOLY, 5/16"-18X1 7/8" {12.9001) ...........
179826 BOLT, 5/16"-18X2" {12.900%} .

271485 BOLT, B/16"-18X2 3/8° {12.9001) ..... ... ...
179828 BOLT, 5/167-18X2 1/2" {12.900%) ... ........
179829 BOLT, 5/16°-18X2 3/4" {12.9001} .. .........
179830 BOLT, 8/16"-18X3" {12.9001) .

179830 BOLT, 5/156"-18X3" {12.9001} .

103320 LOCKWASHER, 5/16" {12.9200)

54015 - PULLEY AND HUB ASSY., FAN

SEE ASSEMBLY BREAKDOWN PAGE AS

INDICATED BELOW.

NPN PULLEY ASSY. {CUSYOMER FURNISHED} ... ...

5103247
5103594
5103418

PULLEY ASSY {PAGEEY; ... ...
PLLLEY ASSY. {(PAGEEY) . ... ..
PULLEY ASSY. {(PAGEETY} ..., ..

5148534 4+ PULLEY ASSY {PAGE D11{5103512}

-+ NOT SERVICED, USE PART NUMBER IN

PARENTHESES,

5.4025 . SUPPORT, FAN MOUNTING

5126868 SUPPORY ... ... ... ... ...,
5109640 SUPPGRT ...................
8821343 SUPPORY ... ... ...... ... ....
5141945 SUPPGRY ... ... ... .......
5108945 SUPPORY ... ... .. ... ... ..

5101580 SPACER
5301661 SPACER

5164294 SPACER, 13/32"X7/8"X1/8" {7.1581}
186619 BOLT, 3/8"-16X1 1/8" {12.8001)
186282 BCLT, 3/8%-16X3 174" {12.9001}
272429 BOLY, 3/8™16X4 1/8" (12.8601)
284090914 BOLT, 3/87-16X4 1/47 {12.8001)
450517 BOLY, 3/8"16X4 3/47 {12.9001)
186280 BOLY, 3/87-16X6" (12.8001% . ...

NQV., 1884

PAGE

5 3
1P1114{1311¢§+%
gr8l8;e;886
11314161719

1
H
: 1
111
H
6
]
6
6
6
4] gi6161 86
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DETROIT DIESEL 5 3 MPC ENGINES
5.4000A EAN

..................... TYPES .ot
PART IR RE R R RN EE R R R
CFIG . NUMBER L. NAME AND DESCRIPTION .. ... ... 11ty (1]1ivi1i1][1i11212
gislsigigia|ojoioiale]tiz2
tialslei7iolo|lvjzislalz]a
5.4025 . SUPPORT, FAN MOUNTING
{CONTD)
427567 BOLT. 7/16°-14X1 3/4" {12.9001) . ... .. ..... 2{z2iz21iz2 212 2
- 100152 BOLT, 3/16%-14X3° (128001} ... ... . ....... p)
179871 BOLT, 7/167-14X3 1/4° (12.8001) ... ..... ... 2
103321 LOCKWASHER, 3/8" {12.9208). ... .......... 4% 4 414
103322 LOCKWASHER, 7/16 {12.9200) ............ 2lzijzizlaloefziz 2
5.4080 . BRACKET, FAN SHAFT
4c 5109641 BRACKET et BEREEERERERE 1
5134618 BRACKET .\ oo 1 1
179837 BOLT, 3/8"-16X3/4" {12.8001} .. ........... 212712 212 2
179866 BOLT, 7/167-14X3/4" (12.8001) ... . ...... 21212121212 2
179858 BOLT, 77167 14X 4" [12.6001) .. .. ... . ...... 2
193221 BOLT, 1/167-14 X 1 1/47 {12.8001) ......... 2
103342 WASHER, 7/18° (12.8180) . .. ..\t p) 2
103321 LOCKWASHER, 3/8" (12.9200) .. ... ......... 2212 2|2 2
103322 LOCKWASHER, 7/16" {12.9200) ............ 2i2|z]ziz2i2:i2]2 2
5.4100 . SHAFT, FAN
5103370 SHAET . 1
7450941 BEARING (54110} .. .o 1
303206 BEARING (5.4110} .. .. o0 e, 1
1866812 BOLT, 3/8°-16X1 3/87 {12.900%) ... .. ....... 4 414
ac 427584 BOLT, 7/167-14X1 3/8* (12.8001) ... ........ 4alaialalalajais 4
5164294 SPACER, $3/32" X 7/8" X 1/8" (71581} .. ... 4 4ais
ac 5108436 SPACER, 15/32"X15/16"X5/32"
(FASBBY . sialalajafajaia 4
103321 LOCKWASHER, 3/8" {12.8200b. .. .. ... ... ... 4 44
ac 103322 LOCKWASHER, 7/16" (12.9200) .. .......... aialsiaratalala 4
5.4140 . RETAINER. FAN SHAFT BEARING
9405060 BOLY, 1/2720 X 1 1/2" LOCK (12.8001) ... .. 1
5104317 WASHER (54238 ... .. e 1
5.4150 . SEAL, FAN SHAFET
5103951 SEAL o 1
5.4180 - CAP AND SPACER, FAN HUB
5102475 CAP, W/1/8" PIPETHREAD . .. .............. 1
s 5103678 SPACER, B6" THICK ... ... . oo 212121 3 3
5103671 SPACER, BO" THICK ... ... .. e . 4
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5 3 MPL ENGINES DETROIT DIESEL
5.4A000A FAN

..................... TYPES ... ... e
PARY 2T T T O e e T O O B I O I O
FIG L ONUMBER ... L. NAME AND DESCRIFTION ... ...... Ti1p3 YY1 el Y22
: 8i8{8 (88899199912
113j4]6{7|9]j011}2]314;213
5.4180C - CAP AND SPACER, FAN HUB
{CONT'DY
18.C 5103718 SPACER, B8O THICK .. .. ... ........... ... 1 ty1291 2 1 111
455322 FITTING LUBE RELIEF (12.8640) ............. H
179827 BOLY B/167-18 X Z 1747 {12800} ......... 6
103320 LOCKWASHER, 5/167 {12.8200) ... ........ 8
54230 - SCREW, FAN BRACKET ALJUSTING
5108434 BOLT, B/167-18X8" ... .. .. o oo oo, 1 1
G 5108642 BOLT, 871818 X 7" ADS. ... ... .ol TPt {rit g i
ic 120393 WASHER, /18120180y ......... ... .. ... t{ 1YY Y] it 1
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DETROIT DIESEL 5 3 MPC ENGINES
5.4000A FAN
.................... TYPES . ...
PARY 1 NP EREREEEENEERNEEE R
LFIG L L NUMBER oL NAME AND DESCRIFYION ... ..... 212137313131 313:3;31313
2i2]1]1i2}14;i51919:9(9]{9
5681910 1133|8167 8
54010 - BLADE., FAN
NPN BLADE {CUSTOMER FURNISHEDY ............ 1 11
4A BE17787% BLADE, 28~ -6 BLADE, SUCTION .. ........ ... H
4A 5173879 BLADE, 22" -G BLADE, BLOWER ........ . .... 1
44 5173872 BLADE, 22" 6 BLADE, SUCTION . .. ... ... ... H H
44 5100183 BLADE, 24* S BLADE, BLOWER . ............ 1
4A 5124701 BLADE, 24"-6 BLADE, SUCTION . ............ 1
44 5119014 BLADE, 22"-5 BLADE, BLOWER ... ........... H
44 5171229 BLADE, 2676 BLADE, SUCTION ... ..... ... i
4A 5106387 BLADE, 2278 BLADE, SUCTION ... ......... ¥
4A 186625 BOLT, B/16"-18 X 7/8° {(12.80C1} ... .. .. .... 4 4
44 186629 BOLT, B/16" 18X {129001) .. ... .. ..... 4 4
4A 186624 BOLYT, B/16718 X 1 1/47 (128001 ......... 6
4A 186648 BOLY, 5/16"-18X1 7/8" (1290048 .. ......... 4
44 179824 BOLT, 5/18"-18X1 3/4" (128001} . ..........
44 179828 BOLT, /167 18X2 1/2" (128001 ... .. ... .., &
4M 186643 BOLT, 5716718 X 2 17167 (12.8001) .. ...... &
44, 179829 BOLT, 5/16"-18X2 3/4" (12,8001} ... .. .. .. .. -]
4.4 103320 LOCKWASHER, /16" (12,9200} ...... ...... 6l 414 6:4| 4 416]¢6
54015 - PULLEY AND HUB ASSY. FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
8170488 * PULLEY ASSY. (PAGE A ... ... .. ... .. ..., 1
5103594 PULLEY ASSY. PAGE B} ... ... ...... ... 1
5103347 PULLEY ASSY. (PAGEET}Y .................. H
5170472 PULLEY ASSY. IPAGEBT) . ... ... .o vun. 1
5122869 PULLEY ASSY. PAGE A1} . ... ... ... .. ... 1
5132601 PULLEY ASSY. IPAGE A1} .. ... ... ... ... .. 1 H
5122868 PULLEY ASSY {(PAGE AT ... .. ... . ... ... 1
531268502 PULLEY ASSY. (PAGE AY} ... ... ... ... . ... 1
5103346 PULLEY ASSY. PAGEEY) ... ... ... ..... 1
5103812 PULLEY ASSY {PAGEET} . .............. ... 1
5140790 PULLEY ASSY . (PAGEBT) ....... ... ........ 1
* NOT SERVICEDR, FOR SERVICE St
COMPONENTS.
54025 - SUPPORT, FAN MOUNTING
4C 51098640 SUPPORT . . e 1 1 1
4A 51268868 SUPPORT .. . 1 1 1 1 1 1 1 i
5108945 SUPPORT . 2
9409079 BOLY, 37816 X 7/87 {12.800% ............ 2
186619 BOLT, 3/8"-16 X 1 1/87 12,8009 .......... 12| 2 212121212
8409215 BOLY, 37818 X 1 1/47 [12.900% ... ... .... 3 1
186612 BOLY, 3/8°-16 X 1 3/8" (128001 ... ....... 31313 3 3:3 4
186282 BOLT, 3/8°-16 X 3 /47 {12.8001} ....... ... 21212 212121212
272429 BOLT, 3/8"16 X 4 1/B" {12,900 .......... 4
450517 BOLT, 3/87.16X4 3/4" 1129001y . ... ......, 2 2 2
427564 BOLY, 7/167-14X1 3/8" (12,8001 . .. .. ... ... 4 4 4
4271587 BOLT 7/167-14X1 3747128000 ..., ..... 2 2 2
51084386 WASHER, 15/32"X15/16"X5/32"
(70588 .. 4 4 4
163321 LOCKWASHER, 3/8” (12.9200) . ... ....._.... FAR B 4;: 714817 8
163322 LOCKWASHER, 7/167 {12.9200) .. ... .. .... 8 g 8
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DETROIT DIESEL 5 3 MPC ENGINES

5.4000A  FAN

..................... TYPES ... e
PART BB EERE R EREEEEE R EEREREE
RGO ONUMBER L. NAME AND DESCRIPTION ......... 2{2{3}3{3}{3{3;3}]3|3;3!3
212!1]1l2]4]5!9[|9]919!1%9
516]{8!9]011]13|3j6}6]7]8
54080 - BRACKET, FAN SHAFT
4C 5109641 BRACKET .. ... . i 1 1 3
5164294 SPACER, 7/8" X 13/32° X 1/87 (1.1581 ... .. 37313 31333133 4
4C 179837 BOLY, 3/8°-16X3/4° (12.8001) ............. pd 2z 2
4C 179858 BOLT, 7/167.14X3/4° (12.800%) ............ 2 2 2
4C 103321 LOCKWASHER, 3/8" {(12.8200) . .. ........ ... 2 2 2
4C 103322 LOCKWASHER, 77167 {12.82000 ............ 2 2 Y4
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5.3 MPC ENGINES BETROIT DIESE
5.40CG0A FAN

.................... TYPES e
PART  EEER R ERBEEREREERERERER
CEIG .. NUMBER ... NAME AND DESCRIFTION ......... 21213|{3{=2/2i3|3]3]313!3
212iv{112|4|5l9]9199]|9
Bl B8l9 | 0i1|3|31868|6]78
54180 - CAP AND SPACER, FAN HUB
5125022 SPACERLBB THICKY .. .. ...t arnns 3
48C 5103718 SPACERLBO" THICKY . ... i, 2 1
4C 5103676 SEACERLEE" THICK) .. ..o i iireean e 1 i
5.4290 - SCREW, FAN BRACKEY ADJUSTING
4C 5109642 BOLT, 5/167-18X7  ADJ, ... oo 1 1 1
4C 120393 WASHER, 5/16" (129180} .. ... ...oovivvnn- 1 1 1
5.4325 - IDLER PULLEY, FAN BELT WITH
ADJUSTING ARM
5136623 ARM . L e e 1
E137548 BUIDE i i i s 1
181350 BOLT, /1624 X 2 3/4" {12.8001) ......... 1
187234 BOLYT, 3/8724 X 2 7/8° {12.900%) .......... 1
5137237 WASHER, 3/16" X 1 3/8" {5.4337} ., ........ 1
103320 LOCKWASHER, /16" {12.82000 ............ 1
103321 LOCKWASHER, 3/8” (1292000, . ............ 1
114493 NUT, 5/16"24 {12.9120) ... ... .. ........ 1
103026 NUT, 3/87-24 (12,8120} ... ...ooivnninss 1
5.4343 - ARM, FAN BELT IDLER PULLEY
ADJUSTING
5137740 DEFLECTOR AND BUSHING ASSY. ........... 1
5137609 BLEEVE . ... e 1
8409023 BOLT, 5/168%24 X 1 3/4" {12.8001} ......... 1
5171344 WASHER, /187 28830} .................. 1
103320 LOCKWASHER, B/16" {12.8200} ............ 1
5.4347 - SUPPORT ASSY. FAN BELT iDLER
PULLEY
5137031 SUPPDRT ... . i e 1
5137625 1 - 1
186684 BOLT. 5/187-24 X ¥ 1/8" {12.8001) ......... 1
186619 BOLT, 3/8"16 X 1 1/B* {12.3001) .......... 1
186626 BOLT, 7/16°-14 X 1 /87 {12.8001 ......... 1
191309 BOLT, 7/16"-14 X 2 1/8" {12.8001} ......... 1
103329 LOCKWASHER, 3/8" (12,8200} .. ............ i
114493 NUT, B/16%24 {12.9120) ... ............... 1
5.4353 . SPRING, FAN HELT iDLER PULLEY
SUPPORT SHAFT
5136654 SPRING ................. e 1
5137768 SPRING ... e 1
5.4355 - BRACKET, FAN BELYT IDLER PULLEY
SPRING
5137040 BRACKET .. .. .. e 1
A27588 BOLT, 3/8"-16 X 2 1/27 {12.8001) .......... 2

NGV, 1881 PAGE 58 OF &5.4000A
COPYRIGHT 1881 GENERAL MOTORS CORPORATION




DETROIT DIESEL & 3 MFPC ENGINES
5.4000A FAN

..................... TYPES .. ...
EART IEE BN EEREREREEERNENENE NN
FIG . O NUMSBER .. ... ... NAME AND DESCRIPTION ......... 4l4]4i4:a4]a4]a14]4]4141414
gioiolojojojtiti1|2i2|2]|2]12
0jt1]13l4l6]8{2]{8]910I1:4|86!7Y
54010 - BLADE, FAN
NPN BLADE {CUSTOMER FURNISHEDY . ........... 11 K 1 111 EN
A 5162837 BLADE, 2275 BLADE, SUCTION ............. 1 H
1A 5124701 BLADE, 24°-6 BLADE SUCTION ... . ...... ... 1
3A 51777166 BLADE, 26"-6 BLADE, SUCTIQN .. ... .. ...... 1
1A 5106199 BLARE 2275 BLADE BLOWER . ............. 1
iA s171228 BLADE, 26°-6 BLADE, SUCTION ......... ... i
dA 186629 BOLY, 5/16"18X17 {12.8001) ........... ... 4 4
4A 186626 BOLT, 5/18"-18X7/8" {12.800%) ............ 4 ]
1A 179818 BOLT, 8716718 X 1 /8" {12800 ... ... ... &
AA 179824 BOLT, 5/18%.18 X 1 3/47 {12900} ......... 4
4A 103320 LOCKWASHER, 57167 {12.8200y ............ 4 4 4 416|686
54015 - PULLEY AND HUB ASSY., FAN
SEE ASSEMELY BREAKDOWN PAGES AS
INDICATED BELOW,
5100984 + PULLEY ASSY. (B103348) ... ... ... .......... 1
5103345 PULLEY ASBY. (PAGEET} .. ... ........... 1
51704568 1 PULLEY ASBY. [PAGEAT) ... ... ............ 1
5122868 PULLEY ASSY. (PAGE AT} ... ... ... e 1
5170472 PULLEY ABSY {PAGEBY) ... ..... .. ... ....... H 1
5126502 PULLEY ASSY. (PAGE AT} ... ....... ... ..., H 1
5122869 PULLEY ABSY (PAGE AT} ... ... ... ... .. ..., 1 i

5132601 PULLEY ASSY, {PFAGE A1}

5103512 PULLEY ASSY. (PAGE £1}

5103347 PULLEY ASSY {PAGEET} .. ......... ....... 1

3 NOT SERVICED, USE 5116483 PULLEY,

S0O5619 BEARING, 5140234 B8RACKEY.

+ NOT SERVICED, USE PART NUMBER N
PARENTHESES,

5.4025 - SUPPORT, FAN MOUNTING

4A 5126868 SUPPORT . RERE EEEEEEEEERRE 1
8921343 SUPPORT .. ..o 2
5108945 SUPPORT .. o 2

ac 109640  SUPPORT . ...\ 1

4AC B108436  SPACER, 15/32° X 15/168° X 5/32"

(FUBOBY ..o 414 4
5164294  SPACER, 7/8" X 13/32” X 1/8” (7.158%) .. ... 3i3|3]3i3l3j3iziajaja
186619 BOLT. 3/8°-16 X 1 1/8° {12.8001) .......... 2121212121 21212 2
186612 BOLYT, 3/8"-16 X 1 3/8" {12.8001) ... ...... 3i313|313i{3{3i3{a4{3]4
186282 BOLT, 3/8°-16 X 3 1/4" (12.800%} ...... . ... 2221282121212 2
272429 BOLT, 3/87-16 X & 1/8" {(12.8001) ... ... ... 4 4
450517 BOLT, 3/8"-16 X 4 374" {12.800%) .......... 212 2
427564 BOLT, 7/16"-14 X 1 3/8" (129001} . ........ 4} 4 4
A27867 BOLT, 7716714 X 1 3/47 (12.8001 ... ..... 2] 2 2
103341 WASHER, 378" {12.8180} . .. ............... 3 3 3
103321 LOCKWASHER, 3/87 (12,8200} .............. b7l virl 2t 77781718
103322 LOCKWASHER, 7/16° (12.9200} .. ....... .. 6186 6
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5 3 MPC ENGINES DETRO:T DIESEL
5.4000A FAN

.................... TYPES .. ... o
PART T{ti{1111111]1 1181111
DEG L ONUMBER Lo NAME AND DESCRIPTION .. ... .... 4l4|4i14:4 : 414|4:4:4]4]|414
0i0f0ol0iO0l031 1 1Y 12121212
0i1]|3]4:6;8: 2{819!0j1]4|65
5.4090 - BRACKET, FAN SHAFT
4C 5109641 BRACKET .. . 1
5134618 BRACKET ... ... . . e
4 179837 BOLT, 3/8°-16 X 3/47 {12.8001) ... ......... 212
4C 179856 BOLY, 7/18"14 X 3/4° (128001} ... .. ...... 212
193221 BOLT, 7716714 X 1 /47 (128001} .........
4C 103321 LOCKWASHER, 3/8" {12.8200). . ......... ... 212
4C 103322 LOCKWASHER, 7/18” {12.8200) ............ 212
103342 WASHER, 7/168° {12.8180) . ................
5.4180 - CAP AND SPACER, FAN HUB
8128022 CAP AND SPACER ASSY. (INCLUDES
CAPY e H
5.4290 - SCREW, FAN BRACKEYT ADJUSTING
5108434 BOLT, 5/18~18 X B SPL. ... ... .. ...
4C 5109642 BOLT. S/18"- 18 X 7" SPL. ... .. ... ... ... 111
AC 120393 WASHER, 8/16" (129180} ............ ... 111
APRHL, 1981 PAGE 80 OF  5.4000A
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FIG L NUMBER

1A
1A
1A
1A
1A

A
1A
A
1A
1A
A
1A

iC
A
ic

DETROIT DI!ESEL

BART

5.4010 -

NPN
5171228
53100183
5106199
5171229
5145212
5177766
186270
178828
186625
186629
186648
179827
103320

54015

5103345
5103812

5170456 % PULLEY ASSY. {PAGE Al)

5103347
5103352
5103584
$103348
51498517

$.4028 -

5109640
5108248
5126868
5141945
5108436

5164294
427567
272429
1BE619
186282
179871
186612
427564
480817
103321
103322

5.4000A FAN

BLADE, FAN

BLADE {CUSTOMER FURNISHED) ......
BLADE, 26*-6 BLADE, SUCTION ... .. ..
BLADE, 24"-6 BLADE, SUCTION ... .. ..
BLADE, 24°-5 BLADE, SUCTION ... ...
BLADE, 267-6 BLADE, SUCTION .......
BLADE, 207-6 BLADE, SUCTION _. .. ...
BLADE, 26"-6 BLADE, SUCTION .. .....
BOLT, 5/16°-18 X 3 1/2* {12.9001} ...
BOLT, /16718 X 2 172" {12,9001} ...
BOLT. 5/16"-18B X 7/8" {12.800%) .. ...
BOLT, /16" 18 X 17 {12.9001} .......
BOLT, 5716718 X 1 7/8”" (12.9001) ...
BOLT, 5/18718 X 2 1/4” {12.9001) ..,
LOCKWASHER, 5/16" {12.8200} ......

« PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN FAGE AS
INDICATED BELOW.

PULLEY ASSY. {PAGE E1)
PULLEY ASSY. PAGE £1)

PULLEY ASSY. (PAGEE1) ............
PULLEY ASSY. PAGE §1} ............
PULLEY ASSY. IPAGEED ............
PULLEY ASSY. (PAGEET} ............
PULLEY ASSY. (PAGEET) ............
% NOT SERVICED, USE COMPONENTS.

SUPPORT, EAN MOUNTING

SPACER, 15/32" X 15/16" X 5/32*
FABOBY L.
SPACER, 13/32" X 7/8" X 1/8" {7.158 1}
BOLT, 7/1614 X 1 3/4” {12.0001} ...
BOLT. 3/8°.16 X 4 1/8” {12.8001) .. ..
BOLT, 3/8°.16 X 1 1/8” {12.8001}
BOLY, 3/8".16 X 3 174" {12.8001)
BOLT, 7716714 X 3 174" (12.8001}
BOLT, 3/87-16 X 1 3/8° {12.9001)
BOLT, 7/167.14 X 1 3/8” {12.9200}
BOLT, 3/8"-16 X 4 3/4" {12.9001} . ...
LOCKWASHER, 3/8" {12.9200, .. ., ...
LOCKWASHER, 7/16" {12.9200)

APRIL, 1981

PAGE
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1

H
&

6
6§16
1

H
H

2
4

4
2

4

4
4
2

8
§

81 OF

5 3
I EEEERR
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MPC
TYPES
1]t
41414
§1717
71418
1 1
H
&
4]
1
1
%
2
1 1
4
4| 4
4
2 2
4
4
2 2
8
3 &

ENGINES




5 3 MPC ENGINES DETROIT DBDIESEL
5.4000A FAN

.................... TYPES .. e
PART L T T O T O T T O O O
LG LU UNUMBER L L NAME AND DESCRIPTION ......... Aj4f{aidjd4;44jal4141474: 4
4j4i4]14j4]6j8681717]88]8!8
0612141617181 7T4:51011]14:86
54090 - BRACKET, FAN SHAFT
4C 5109641 BRACKET . ... . e 1 ¥
5134618 BRACKEY . .. e % i 1
179856 8OLT, 7716714 X 3/4" {32.800%) ........... 2 2
179837 BOLT, 378716 X 374" (12,8001 . ........... 2
193221 BOLY, 7716714 X 1 1/4" (128001 ......... 2 2 2
103321 LOCKWASHER, 3/8" 1129200y, . .. ... ... ... 2
103322 LOCKWASHER, 7/18" (12,8200} ............ 2 2 2 242
103341 WASHER, 3/8" {12.9180) .................. 2
103342 WASHER, 7/16" (128190} .. ... .. ... .. ..., 2 2
5.4180 - CAP AND SPACER, FAN HUB
48.C 81G3718 SPACER, BO" THICK .. ... .. i 3Pt 2 2
4g 5103678 SPACER, B6" THICK ... ... ... ........... i1
5.4290 - SCREW, FAN BRACKET ADJUSTING
4C 5109642 BOLY, 8/16°38 X 7" SPL. 128001} ....... .. 1 1
5108434 BOLY, 5716718 X 8” SPL. {12.8001) ......... 1 3 1
120393 WASHER, 5/167 {12.8190} . . .............., 1 1 1 HE R
APRIL, 1981 PAGE 82 OF 5.4000aA

COPYRIGHT 1881 GENERAL MQTORS CORPORATION



. F

ah
A,
4A
4A
4A
AA
4A
4A
4A
4A
4A
4A
4A
4A
4A
44
4A
4A
4A

4A

4A
4C

44
4A
44
44
4A
4C
4C

4C

ah
4C

DETROCG:IYT DIESE L

PART

G ..  NUMBER . ...

5.4010 -

NEN
5177766
5162837
51713872
5128508
5106357
5175738
5124701
5140100
5171228
179828
186648
1866285
186271
186624
179822
179830
179829
186629
103320

5.401% -

8921168
5122869

5170456 % PULLEY ASSY. (PAGE AY)

5103512
5103382
5103347
51033485
5103348
5104361

54025 -

5108945
5126868
5109640
8921343
5164294
272429
186612
186619
186282
427567
450517
427564
5108436

103321
103322

5.4000A FAN

BLADE, FAN HIGH LOW AND
CRANKSHAFT MOUNYED

BLADE {CUSTOMER FURNISHEDY ... .........
BLADE, 26°.6 BLADE, SUCTION .. ... ... .....
BLADE, 2275 BLADE, SUCTION ... . ... .. ...
BLADE, 22°-6 BLADE, SUCTION ... ....... ...
BLADE. 2478 BLADE, SUCTION .. ... ... ...
BLADE, 2276 BLADE, SUCHON ... .. ... ... ..
BLADE, 28°-6 BLADE, SUCTION . ............
BLADE, 2476 BIADE SUCTION ....... ... ...
BLADE, 24°-6 BLADE, BLOWER . . ... ... ... ..
BLADE, 26"-6 BLADE, SUCTION .............
BOLT, 5/167-18X2 1/2" (128001 ... ... ... ..
BOLT, 5/16"-18X1 7/8"” (128001} .. .. . ... ...
BOLT, B/16718X7/87 (128001} . ....... ...,
BOLT. 5/16"-18X3 3/4” {12800 ... ........
BOLY, 3/167-1BX1 /47 {12.900%)...........
BOLY, 8/16718X1 172" {12800%) .. ..... . ...
BOLT, 5/16%-18X1 6/8" {12.800%) ... ... .....
BOLY, 87167 18X2 172" {12.900%) ... .. ... ...
BOLT, 8/16"-1BX1" {12800 ..............
LOCKWASHER, 5/16" {12.9200}

PULLEY AND HUB ABSY, FAN

SEF ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. (PAGEEY} ..................
PULLEY ASSY. (PAGE A1)

PULLEY ASSY. {PAGE £1)
PULLEY ASSY. [PAGE £1)
PULLEY ASSY. {PAGE E1)
PULLEY ASSY. (PAGE £1}
PULLEY ASSY. {PAGE E1)
PULLEY ASSY {PAGEEY) .......... ........
% NOT SERVICED, USE COMPONENTS.

SUPPORY, FAN MOUNTING

SUPPORT
SUPPORT
SUPPORT
SUPPORT . ... i,
SPACER, 7/8"-13/32"X1/8" (7.158 1)
BOLY, 3/8°-16X4 1/8" {12.9001)
BOLT, 3/8"-16X1 3/8° {12.9001}
BOLT, 3/8°-16X1 1/8 {12.8001}
BOLT, 3/8*-16X3 1/4” {12.900%) ... ... .. ..
BOLT, 7/16°.14X1 3/4" (12.8001}
BOLT, 3/8™16X4 3/4” {12.9001) ... ........
BOLT, 7/16"-14X1 3/8" (12.9001)
WASHER, 15/32°X15/16"X5/32"

(ZAS98) ...
LOCKWASHER, 3/8" (12.9200} .. ... ... ... ..
LOCKWASHER, 7/16" {12.9200)

MARCH, 1983 PAGE

111111113
4i5|{615]5
916101010
6]0{6 |78
1
3
1
1
H
6
4
4
6
&

2 212
1)1
4131314714
4 41 4
4:313]414
2] 2
212
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6 A ANN

MPC
TYPES
11111
5{61|6
11119
fj112
i
1
i
6
6
4
61416
H
1
1
H
1
2
314
4
3! 4
2
2
2
2
4
4
71 8
&

ENGINES

o b NN
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N
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§3 MPC ENGINES DETROIT D1ESEL
5.4000A  FAN

..................... TYPES ..o,
PART Tir I Tpprpt i1t
FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 4|6l6|5 6i5/6|6/5]|6]|6|851}5
slojolofojolv]1]ri1iv}1]2
elojs|7|8i8loj1]2]|3]|s6jo]|0
5.4180 - CAP AND SPACER, FAN HUB
4BC 5103718  SPACER .BO" THICK ............coaneon... 2 2|1 i)
4B 5147472  SPACER, 32" THICK ... .................. 3
4 5103676  SPACER 56" THICK ...........coooieeenn. 3 1 1121101
5.4290 . SCREW, FAN BRACKET ADJUSTING
48 BI34618  BRACKET .........oiiieieaiiinnennaaennn 1
4C B10964T  BRACKET ... .\ iiiiuesinnusrnanenninen, 1 1]
4C 5108434  BOLT, 5/16°18X5" SPL {12.8001) ... ... . 3
4A 193221 BOLT, 7/16°-14X1 1/4” {12.9001) .. ......... 2
4A 179837 BOLT, 3/8°-16X3/4”" {12.9001} ............. 2 2
4h 179856 BOLT, 7/18°-14X3/4 (12.8001) ............ 2 2|2
4A 103342 WASHER, 7/16° {12.9180) .. ............... 2
4c 120393 WASHER, B/16" (12,8180} ................. 1 111
4A 103322 LOCKWASHER, 7/16" {12.9200) ............ 2|2 212
4A 103321 LOCKWASHER, 3/8° (12.8200)..............
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FHG oL NUMBER

BETROIT DIESEL

PARY

5.4010 -
4A 5177871
4A 5162837
4A 5100183
4A 5128508
4A 5145232
4A B112003
4A 5306199
A4 5124701
4A 179823
LTS 186628
44 186648
4A 186270
4A 180082
ah 178827
4A 179828
47 179824
4A 163320
5.4015 -
5103346
5103350
5122869
5103512
5103345
5170456
5122868
6103347
5132601
5.40285 -
44 5326868
8921343
4C 5109640
5108945
4AB 5164294
4A 9409079
4A, 188619
4A £408215
4A 186282
4A.8 186612
48 272428
4C 450517
427564
4C 427587
4C 5108436
48.C 103322
4A8 163321

# PULLEY ASSY. (A1)

5.4000A FAN

BLADE, FAN HIGH LOW AND
CRANKSHAFT MQUNTER

BLADE, 28"-8 BLADE, SUCTION
BLADE, 227-5 BLADE, SUCTION
BLADE, 24%-8 BLADE, BLOWER
BLADE, 2476 BLADE, SUCTION
SLADE, 207-6 BLADE, BLOWER
BLADE, 26"-8 BLADE, BLOWER
BLADE, 22°-8B BLADE, BLOWER
BLADE, 24°-86 BLADE, SUCTION .. ..., ......,
BOLT, $/167-18X1 5/8" {12.9001}
BOLT, /16X 18X7/8 {12.8001)

BOLT, 5/167-18X1 7/8" {12.8001}
BOLT, 57167 18X3 1/2° {12.9001)
BOLT, B/167-18X1 3/8" {12.8001}
BOLT, §/167-1BX2 1/4" {12.9001)
BOLY B/16798X2 1/27 {12.8001)
BOLT, 8/16"-18X1 3747 {12.9001)
LOCKWASHER, /187 (12.9200)

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY (E1)
PULLEY ASSY, (E1)
PULLEY ASSY. (A1)
PULLEY ASSY. (E1)
PULLEY ASSY. {E1)

PULLEY ASSY. {A 1)
PULLEY ASSY. (E1)
PULLEY ASSY (A1) . ... .. o
# NOT SERVICED, USE COMPONENTS,

SEE ASSEMBLY BREAKDOWN.

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORY

SUPPORT ... . ... . . v
SPACER, 13/32"X7/8"X1/8" {7.1581)
BOLT, 3/8°-16X7/8" {12.8001) . ... ... ... ...
BOLT, 3/8™-16X1 1/8" {12.8001)
BOLT, 3/8"-16X1 1/4” {12.9001)
BOLT, 3/8"-16X3 1/4" {12.9001}
BOLT, 3/8”-16X1 3/8" {12.9001}
BOLT, 3/8"-16X4 1/8" (12.9001)
BOLT, 3/8"-16X4 3/4" {12.9001}
BOLT, 7/16"-14X1 3/8" {12.9001)
BOLT, 7/16°-14X1 3/4" {12.9001
WASHER, 15/32°X16/16"X5/32"
FABSBY ...
LOCKWASHER, 7/16” {12.9200)
LOCKWASHER, 3/8° {12.9200)

NOV., 1984 PAGE

5 3
RN R I A AN
516{5{6!615
2j2l212{2]2
1{]21{3{4]61]9
1]t 1
1
1
1
616
4
&
618

MPC ENGINES
TYPES ... ... .
£ T I e O O
5{5ibi5|{5;5;5
31351561617
0{8  3j4!519(6

1 1
H
%
i
K
1
4] 4
616
&
4
4
414146161614

wWwhN N W

H 1
1
}
2
T 1
2
314 4
2
2
314 4
4 4
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4i4
242 2
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708 8
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5 3 M e ENGINES BETROITY DIESEL
5.40060A FAN

...................... TYBES .. ... Ll
PART IER AR DD
CFIG L ONUMBER. ... NAME AND DESCRIPTION . ... ..., .. 5|5]5i5|6|5|5|B|BIB|E|6|S5
2{2j212{2}2|{3|3|B|5|85]{6{7
112]3]4;6!9:10:15;3|4|5](96
B.4100 . SHAFT, FAN
4C 427564 BOLY, 7/16%-14X1 3/8" {12.8001) ........... 4 4
4C 5108436 WASHER, 15/32"X15/16"X5/32”"
(74898 .. e 4 4
4C 103322 LOCKWASHER, 7/16" (1282000 ........... .. 4 4
5.4180 . CAP AND SPACER, FAN HUB
4C 5103676 SPACER, 56" THK. ... ... . 1 1 2 H
4B 5131636 SPACER AND CAP ASSY. NCLUDES
AP e t
4B.C 5103718 SPACER, BO"THK. .. ... .. ... ... ... .. ..., 1 ti2 151
4B 5125022 SPACER AND CAP ASM {INCLUDES CAP) .. .. .. 1 2
485 53125021 CAPSPACER) . ....... ... .. .. . e, H H 2
542980 . SCREW., FAN BRACKET ADJUSTING
4C 5109641 BRACKET ... et 111 H
4C 5134618 BRACKET ...... . . . .. i 1
5108434 BOLT, 8/16°18X5" ... . ... oL, 1
4C 1798586 BOLT, 7/16"-14X3/4" (129001} . ... ... .... 21z 2
4C 193221% BOLT, 7/167-14X1 1/4" (128001 ... ........ 2
4C 179837 BOLT, 3/8"-16X3/4" {12.9001) ... ... .. ... 2§2 2
4C 5109642 BOLT, B/16"18X7" ... ... H
AC 103342 WASHER, 77367 {12.89190) .. ..., ........... 2
120393 WASHER, 8/16" (12.9180) ... ... .......... H
40 103321 LOCKWASHER, 3/8"{12.9200) ........... ... 212 2
4C 103322 LOCKWASHER, 7/16" {12.8200) ............. 212 2 2
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- FIG ... NUMBER

DETROIT DIESEL

PART

5.4010 -
NPN
4h 5176738
4A 5171228
44 5100183
4A 5173871
4A 5162837
4A 5172003
4A 5377871
44, 186625
4A 186629
44 180082
4A 179822
44 179823
45, 186648
4A 179827
4A 179828
4A 179829
4A 186270
44 103320
54015 -
5103345
5103347
5103512
5147085
8921168
5136886
5103594
54025 -
4C 5109640
5141945
5108945
4A 5126868
5164294
4A 186619
4A 186612
4A 188282
44 272429
4C 450517
4C 427564
4C 427567
4C 179871
4C 5108436
4A 103321
4C 103322
54380 -
4B.C 5103718
a¢ 51G3676

5.4000A FAN

BLADE, FAN

BLADE, CUSTOMER FURNISHED
BLADE, 28"-6 BLADE, BLOWER
BLADE, 26"-6 BLADE, SUCTION
BLADE, 24°-6 BLADE, BLOWER
BLADE, 22°-8 BLADE, 8L.OWER
81.ADE, 22”5 BLADE, SUCTION
BLADE, 26"-6 BLADE, BLOWER
BiLADE, 28°-8 BLADE, SUCTION
BOLT. 58/167-18X7/8" {12.9001}
BOLY, B/18°18X17 {12800} ..............
BOLT, 5/167-18X1 3/8" {12.9001)
BOLT, 5/18"-18X1 1/2" {12.9001)
BOLT, 8/16"-18X1 /8" {12.8001)
BOLT, 5/16"-18X1 7/8” {12.9001)
BOLT, 5/16°-18X2 1/4° (12.8001)
BOLT, 5/16°-18X2 1/2" {12.9001}
BOLY, 5/16"-18X2 3/4" {12.9001)
BOLT, B/16"-18X3 1/2° (12,8001}
LOCKWASHER, 5/16° {12.9200}

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW,

PULLEY ASSY. (PAGE £1)
PULLEY ASSY. (PAGE E1j
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. (PAGE D1}
PULLEY ASSY. (PAGE £4)
PULLEY ASSY. (PAGE C1)
PULLEY ASSY. (PAGE£Y)

SUPPORTY, FAN MOUNTING

SUPPORT
SUPPORY
SUPPORT
SUPPORT .. ... .. . . .. i iianeiann,s
SPACER, 7/8"X13/32"X1/8" {7.1881}
BOLT, 3/8"-16X1 1/87 (12.8001}
BOLY, 3/87-16X1 3/8" (12.9001)
BOLT, 3/8"-16X3 1/4* 12.9001)
BOLT, 3/8"-16X4 1/8” {12.9001)
BOLT, 3/8°-16X4 3/4" {12.9001)
BOLY, 7/16".14X1 3/8" {12.9001}
BOLT, 7/16°-14X1 374" {12.9001)
BOLT, 7/16"-14X3 1/4* {12.9001)
WASHER, 16/32"X15/16"X5/32"
(71898} .. ..,
LOCKWASHER, 3/8” (12.9200)
LOCKWASHER, 7/16" {12.8200}

CAP AND SPACER, FAN HUB

SPACER, 80" THK.
SPACER, 58" THK,

NOV., 1984 PAGE

5 3
5665615
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1
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MPC ENGINES
TYPES oo
IER AR EEREREE
sjslsl8i6le
S{9i1910101} 0
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1
1
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& 3 MPC ENGINES DETRO:YT DIESEL
54000A  FAN

...................... TYPES . ... ...
PART I EEERE D EREREEREREEREE
CFIG OO NUMBER L0 NAME AND DESCRIPTION . ... ... .. BIS5|6]5]|5|5]5]51516[6]6
BiB8i8iB8|8I919}19598]10}0{0
Oj4|517]314i5(8i9112]3
54290 - SCREW, FAN BRACKET ADJUSTING
AC 5108649 BRACKET . ... ... . . i n 1 1 H
4C 5134618 BRACKEY . ... .. ... ... 1)1 1
5108434 BOLT, B/18"18X8" . i I 1
4C 51069642 BOLY, 8/16718XT" ...l 1 ¥ 1
4C 179837 BOLT, 3/8"-16X3/47 {12.800%) ......... .. ... 2 2 2
4C 193221 BOLT, 7/16"14X1 /4" {12800} ... ... ... 212 2
4C 179856 BOLY, 7/167-14X3/47 (12.800Y) ... ... ... .. 2 2 2
120393 WASHER, 5/16" (128180 ... . ... ... ..... LA 1 111
AC 103342 WASHER, 77167 {12.9180) ........... ... ... 212 2
4C 103321 LOCKWASHER, 3/8" (12.8200) .............. 2 2 2
4C 103322 LOCKWASHER, 7/16" 412.8200) .. ... ........ 2{1271%2 2 212
54325 - IDLER PULLEY. FAN BELY
5137548 GUIDE ... i 3
181350 BOLY, 6/16".24X2 3/47 (12,8001 ........... 1
163320 LOCKWASHER, 5/16" {12.9200) ............. i
114493 NUT, 8716724 {12.9320) .. ... ... .. .. ... .. 1
54337 - BRACKET. FAN BELY IDLER PULLEY
5136445 BRACKEY ... ... ... e 1
5178895 SPACER, 40°X7/8"X.40" {71585} ........... 2
186664 BOLT, 8/16"-24X1 /8" {12.800%) ........... 1
455537 BOLT, 3/787-16X4" (12,800 ... ... ... ... 2
114493 NUT.B/16"-24 (12.8120) .. ........ ... ...... H
5.4343 - ARM, FAN BELYT IDLER PULLEY
ADJUSTING
5136623 ARM ABSY. $NCLUDES ARM, PULLEY,
SHAFY AND BUSHING, NOY S0LD
SEPARATELY .. . ... ... 1
54347 - SUPPORT ASSY., FAN BELY IDLER
PULLEY
5136653 HUB . e 1
2418964 BOLT, 3/8"-18X5" (129001 ... ... ......... 1
5138928 WASHER, . 107X 3/87 (5.4337) ......... .... 1
54353 - SPRING, FAN BELY IDLER PULLEY
SUPPORT SHAFT
$136654 SPRING .. e H
5136439 BRACKEYT HDLER PULLEY SPRING ... ...... ... E
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. .Fi

4A
AA
4A
aA
4A

4A
4A
A7
4A
4A
4A
44
44
4A
4A

AA
4C
4A
an

AL
4A
4A
4A
4A
4A

4C
4C
4C
4C
4C
4A,
4C

DETROIT BIESEL

PART
G ... NUMBER

5.4010 .

NPN

5372003
5166189
5100183
5140100
8171229

5345773
5173430
186625
186629
179822
178824
179827
179830
186270
103320

54015 -

B921168
5103512
5103345
5132601
51G3352

5.40256 -

51068945
51096840
5126868
8921343
5164294
186270
940G9G79
84089215
186679
186612
186282
272429
450517
A27564
427567
5108436
103320
103321
103322

54000A  FAN

BLADE, FAN

BLADE, CUSTOMER FURNISHED
BLADE, 26”6 BLADE, BLOWER
BLADE, 2275 BLADE, SUCTION
BLADE, 247-6 BLADE, BIL.OWER
BLADE, 22"-6 BLADE, BLOWER
BLADE, 267-8 BLADE, L.¥. SUCTI
R.H. BLOWER
BLADE, 18".6 BLADE, SUCTION
BLARE, 28"-4 BLADE, 8LOWER
80LT, 5/16"-18X7/8" {12.80G1)

NAME AND DESCRIFTION

ON;

BOLT, 8/16"18X1" 128001}y ... ... .....
801T, 5/16%-18X1 1/2° {12.8001}
BOLT, 8/16"18X1 3/4" {12.9001}
BOLT, 5/186°-18X2 1/47 {12.8001}
BOLT. 5/16"18BX3" (12,8001 ... ......... ...
BOLY, B/167-18X3 1/27 {12.8001)
LOCKWASHER, /167 {12.9200}

PULLEY AND HUB ASSY. FAN

SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.

PULLEY ASSY. {PAGE E1}
PULLEY ASSY, (PAGE EY)
PULLEY ASSY. (PAGE E1)
PULLEY ASSY. PAGE A}
PULLEY ASSY. (PAGE E1)

SUPPORT, FAN MOUNTING

SUPPORT
SUPPORY
SUPPORY
BUPPORT . ... ... .. .. i,
SPACER, 7/8"X13/32"X1/8" (7.1681)
BOLT, 5/16"-18X3 /2" {12.8001)
BOLT, 3/87-16X7/8"{12.8001 ... ... .......
BOLT, 3/8"-186X1 1/4" (12,9001
BOLT, 3/8"-16X1 1/8” {12.89001)
BOLY, 3/87-16X1 3/8" {12.9001
BOLT, 3/8"-16X3 1/4” (12,9001
BOLT, 3/8"-16X4 1/87 (12,9001
BOLY, 3/8°-16X4 3/4” {12.8001)}
BOLY, 7/7167-14X1 3/8” {12.9001)
BOLT, 7/167-14X1 3/4” {12.5001)
WASHER, 18/32" {7.1598) ... ... ..........

LOCKWASHER, 5/16" {12.9200)
LOCKWASHER, 3/8" {12.3200) .
LOCKWASHER, 7/16" (12.9200)

NOV., 1984
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MPC

TYPES
111
6|6
111
7i8
1
1
6
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1
1
2
2
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ENGINES

CRITrTET
616166
212:1313
$16]1;2

H
4

H

H
[

4
&
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3
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1
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43 MPC ENGINES PEYTROIT PIESEL
8.4000A  FAN

...................... TYPES .
PART AR R N E R R R R R R R R )
CFIG L NUMBER ... .. ... ..., NAME AND DESCRIPTION ........ .. si6|le6|le6le|elelejeialsie
ofji1{1iti1{111i1}j2i213}3
ajol1isialsl7r]|elsl{eit]2
5.4180 . CAP AND SPACER. FAN HUB
5126022  CAP AND SPACER ASSY., 88" THK.
(NCLUDES CAP} .. .. .. . iinernaen... 1
4B B103718  SPACER, .BO" THK. .. oo\, 1 3 3 1
ac 5103676  SPACER .58" THK. ... .. .o irerreainnnn. 11 9 2 2
5125021 CAP (SPACERY . ...t 1
£.4290 . SCREW, FAN BRACKET ADJUSTING
4c 5109641 BRACKET .\ttt ettt e 1
5C 5109842  BOLT, 5/16718X7T" SPL. .. ... .. ... ........ 1
4C 179837 BOLT, 3/8"-16X3/4% {12.9001) .. ............ 2
4C 179856 BOLY, 7/18".14X3/4" {12.9001) . ........... 2
4C 120393 WASHER, 5/16° (12.8190) ... ............. 1
ac 103322 LOCKWASHER, 7/16" (12.8200} ............. 2
2
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DETROIT DHESEL g 3 MPCL ENGINES
5.4000A FAN

...................... FYPES ..
PARY IEBEEERERERER
EIG OO NUMBER. . NAME AND DESCRIPTION . ....... .. 6186166666
31313]3]31314
31451718910
54010 - BLADE, FAN
NPN BLADE, CUSTOMER FURNISHED .. ... ........ H
4A 5171766 BLADE, 2678 BLADE, SUCTION . ............ 1 i
4A 5100183 BLADE, 24"-6 BLADE BLOWER . ............. 1
4A 5372003 BLADE, 2676 BLADE BLOWER ... ... ... ... H
4A 5166199 BLADE, 227-B BLADE, BLOWER .............. 1
4A 5145773 BLADE, 18"-6 BLADE, SUCTION ... ... .. ... 1
4A 186629 BOLT, 6/16"18X1" (128001 ... .. ... ..., 6
44 186643 BOLT. B/187-1BX2 1/16" (1290061} ...... .. .. 4 :
ah 179827 BOLY, B/16"18X2 /4" {12800} ........... L] g
4A 178828 BOLT, 8/16"-1BX2 1/2"{12.9001) ..... ... ... 6
44 1033260 LOCKWASHER, 5/16" {12.9200} ............. 416 6 6
54015 - PULLEY AND HUB ASSY, FAN
SEE ASSEMBLY BREAKDOWN PAGE AS
INDICATED BELOW.
5122869 PULLEY ASSY. BAGEAYY ... ... ... . ... ... H
5103512 PULLEY ASSY.{PAGEE} ... ......... . ..... 1]1 111
5103350 PULLEY ASSY (PAGEEY ... ... . ... . ... .. 1
Bg21168 POLLEY ASSY (PAGEEY} ... ... .. ... ... .. H
54025 - SUPPORTY, FAN MOUNTING
4A 5126868 SUPPORY ... . e b
8925876 SUPPORY .. 212 212
4C 5109640 SUPPORT ... ... e, H
5108945 SUPPORY ... e Z
179826 BOLY, /18" 18X2° 4129001 ... ........ 6
5109642 BOLT, 8/18"-1BX77 (5.4280) ................ 1
44, 186618 80LT, 378" 36X1 1/87 {12900 ............ 2
4A 186612 BOLT, 3/8"-16X1 3/8” {12.900%) ...... ...... 31414 414} 4
4A 186282 BOLT, 3/8"-16X3 1/47 {12900 ... ......... 2
212429 BOLT, 3/8"16X4 1/87{12.800% ............ 4 4 4
94048914 BOLT, 3/8"-16X4 1/47 (12.800%) ............ 4
4C 450817 BOLT, 3/8"-16X4 3/4" (12,8001 ............ 2
4C 427664 BOLT, 77167 14X1 3/8" {12,900 ........... 4
4C 427567 BOLT, 7/716"-14X1 3/47{12.900%) ........... 2
5164294 SPACER, 7/8"X13/32"X1/8" {7158y . ....... 31414 A4} 4
4C 1203983 WASHER, 5/16" {12919y ... ............ 1
4C 5108436 WASHER, $6/32" (71898} ... ... ........... 4
103320 LOCKWASHER, 5/18" {12.9200} ............. 6
103321 LOCKWASHER, 3/8" {12.8200) .._...... ..., 71814 8§{8}8
4A 103322 LOCKWASHER, 7/168" {12.9200) ............. g
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M P C ENGINES

54180 -

5147472
5103676
5103718

54290 .

5109641
179837
179856
103321
103322

5.4000A  FAN

CAP AND SPACER, FAN HUB

SPACER, 32" THK.
SPACER, 56" THK,
SPACER, .80 THK.

SCREW. FAN BRACKEY ADJUSTING

BRACKET ... .. i i
BOLY, 3/8"-16X3/4" {12.83001}
BOLY, 7/167.14X3/4" {12.9001)
LOCKWASHER, 3/8" {12.9200
LOCKWASHER, 7/16” {12.8200}

NOV., 1984 PAGE
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